=794

DB2-DD7100 i
. TEILEKATALOG

LIVRE DES PIECES

LIBRO DE REFERENCIA DE PIEZAS

AHEDDHEBAIY I >

SINGLE NEEDLE DIRECT DRIVE STRAIGHT LOCK STITCHER WITH THREAD
TRIMMER

EINNADEL-GERADSTEPPSTICHMASCHINE MIT DIREKTANTRIEB UND
FADENABSCHNEIDER

MACHINE 1 AIGUILLE , POINT NOUE , AVEC MOTEUR INCORPORE ET COUPE-FIL

PUNTADA RECTA 1 AGUJA CON DIRECCION DIRECTAY CORTA HILOS




BROTHER INDUSTRIES, LTD.

300.

400.

900.

ooQd.

i

Oo1.

0o 3.

LILES,

AU+l
Thread Trimmer + Quick Back Swiich

RNV + iR+ REAT
Thread Trimmer + Quick Back Switch + Thread Wiper
$ U0 s SR H BRI B
Thread Trimmer + Quick Back Switch + Thread Wiper
+ Automatic Presser Foot Lifter [Solenoid Type]

BRERYD

Thread Trimmer (Standard Type)

R0 + TR

Thread Trimmer (Standard Type) + Bobbin Thread Detector

Y - HEREMA

Thin materials-& Difficult-to-sew materials
=4 H

Medium-thick materials

JE¥

Thick materials



IN=D Ty ZHRBICELT

1. 2OFKEF., 1996FIADTF— 2 ICEDVWTHERE N AEHDTT,
2. BERIETFEL LICHRFIEES W2 BB/ H N ET,
3. MBUTHRTIMRE. [ I BRTRLTHYET,
= R
A.EHBERR 1 U. %231t b
8L 4B (3004000 ; (7S SBR) 43
C.SHRETRVBIE ... g  GRmAIODR 4
B BRERRR, o i 13 owiititsi 5 dion 7 OWLE—SBHE 47
E BRUBRIE i vn o samsaen o s X BEEEE 49
FORT LSRR OO ..o 15 sp1 {HERISRE—ER ... 50
G. BHRRRR oo S 2 HREBF 51
Ho TR over o't s ko 17 Sp2 AHEBIME—HE .............. 53
L AR < v v o st 21 sp3 HERIBE—KE ... 54
K AREZTRR, o 1 womn il vilhi 25 Gal. - VipE—B®
LREDURSMR 27 (F-PEMEINE) ... 55
il iy
AN i b o s W ?EPE;?J?%B;EE)E ................. 56
N SRHEABR oeennerineeennns 9 s sme e
P. XA BER (-400,-000) ..... 31 1L 2 T 57
Q1.3 hO—JLKy 7 ZEAE Gad. 7 — UVEbd—H
GRIEINEI) o s o v musnns 33 (E-FEAAEMTE) .. ... 58
Q2.a>hAO—-IKRy 7 ABER .... 35 Ga5.45 — VEMA—HE
R.E 421y 7B (B LEMEMTE) ... 59
E = g R — 39 Gab. s — UEhm—ER
S.MER Ty FEE ... 39 AT e < o v o
. Wa. BESAL o 61
(FTSTBR) o 41 = [ S 63



Notes for using this parts book

1. This book was prepared based on information available in September 1996.
2. Parts are subject to changes in design without prior notice.
3. Partssupplied as complete assemblies are circled by a dotted line | '

—_———

RS — |

A . Machinebody ................... 1 T . Attachment set (Optin parts) ..........
B . Knee lifter mechanism U. Thread wipper set (Optinparts) ........
(-300,400) ..o 1 o )
V. Presser foot lifting solenoid set
C . Needle bar and thread take-up (Optin parts) o camsmeumuses sme wes e 2
MEchanism. o o sasmassiiaies o 3 )
W . Motor mechanism ....................
D. Presser foot mechanism .............. 7 ) )
X . Power supply equipment mechanism ...
E. Feed mechanism ..................... 11
Sp1. DIFFERENTPARTSLIST .......c.co.....
F . Presser foot lifter mechanism )
& 1 ) 15 L. BCCESSOTIBE  vvios v s mvsuessrinsa, Site s 50 &
G . Quick reverse mechanism .......... ... 15 SPZ. DIFFERENT PARTSEIST wovvwwmnsnimsgs
H. Rotary hook mechanism .............. 17 5p3. DIFFERENT PARTSLIST ........oconnnes
J. Lubrication ............. ..., 21 Gal. GAUGE PARTS LIST
{Thin-Medium-thick materials /3ROW) ........
K. Threading mechanism ................ 25
Ga2. GAUGE PARTS LIST
L. Thread trimmer mechanism ........... 27 (Medium-thick materials/3ROW) ...........
M . Bobbin winder mechanism ........ .... 29 Ga3 . GAUGE PARTS LIST
. . (Thick materials/3ROW) .. .......ccoiununnn
N . Tensionrelease mechanism ........... 29
) ) Ga4 . GAUGE PARTS LIST
P. T(f"fma[%“‘j’épmerm"’)‘ecﬁf'_’!s_r'_’ _______________ - (Thin-Medium-thick materials /4ROW) ........
; Ga5. GAUGE PARTS LIST
Q1. Control box mechanism (Thin-Medium-thick materials /4ROW) .. ......
(Operationpanel) ................... 33
' Gab . GAUGE PARTS LIST
Q2. Control box mechanism ............... 35 (Medium & Thick materials/4ROW) ..........
R. Knee switch mechanism (Optin parts) 39 Wa. Warninglabels .......................
S . Quick reverse switch mechanism ....... 39 INDEX ...veivierienennernennns

T~



Hinweise zur Verwendung dieser Teileliste

1. Dieses Buch basiert auf den Informationen vom September 1996.

2. Modelldnderungen sind vorbehalten.
3. Die Teile, die als kompletter Satz geliefert werden, sind mit einer L]
gestrichelten Linie umrandet.
INHALTSVERZEICHNIS
A . Maschinengehause ................... 1 T. Anbausatz (Sonderzubehér) .......... 41
B . Kniehebel (-30001,40100) ............. 1 U . Fadenwischvorrichtung
Ci. Nadelstangeund (Sonderzubeh®dr) .......e: cunviisae e 43
Fadenabnahmevorrichtung ........... 3 V . Solenoidsatz fur die anhebung des
D . StOFArtekerfuB o vomstsin s e 5 stoffdriickerfuBes (Sonderzubehér) .... 45
E. Transportvorrichtung ................. 1 W MOROT wcon wsmmmessnss v sersrasen e s “
F . Stoffhalterhebervorrichtung (-9CJCJ) .. 15 X.. SHOMVEISOIGUNG, <o wor o snmsmesisn W
G by o T - 15 Sp1.ZUBEHORLISTE ....................... 50
H. Greifervorrichtung ................... 17 Z.Zubehor ..., 51
J.Schmierung ............ooiiiiiiii.. 21 SHZ ZTUBERGIRUSTE .unumnsswsnsnmameeigs v 53
K. Fadenflhrungsvorrichtung ........... 25 5035 ZUBEHORLISTE wovvvvesman swssumns vvs 54
L. Fadenabschneidevorrichtung ......... 27 Gal . LEHRENLISTE cvmowmsuas svasis 55 s 55
M. SPUIEE «.uunsivur ssussmamsinmms swimes 29 Ga2. LEHRENLISTE ......... I 56
N . Spannungsverminderungsvorrichtung . 29 Ga3. LEHRENLISTE .. ..o 57
R ';f’f&”gjf;[h:‘[’g)“cf‘fr"? _______________ PR ———— 58
Q1. Schaltkasten (Bedienungsfeld) ........ 33 e e 5
Q2. SChaltkasten ......vvoeoeeoeenennnn, 35 Gab.. LEHREMNLISTE s s ams s 60
Wa. Warnschilder s .o vemowns g 61
R. Knieschalter (Sonderzubehér) ......... 39
Verzerzeichnis ....................... 63
S. Umkehrschalter ...................... 39



A.

B

el O

"Uzgl—?i

Q2.

. Mécanisme de pied presseur

. Mécanisme de |'entrainement

. Mécanisme du crochet rotatif
. Lubrification
. Mécanisme de I'enfilage
. Mécanisme de coupe-fil

. Mécanisme du bohineur

. Mécanisme de |la lache de tension

Notes sur |‘utilisation de ce manuel de
pieces détachées

Ce manuel a été fait d’aprés les renseignements valables au mois de Septembre

1996.

Les piéces peuvent étre sujettes a des modifications sans préavis.

Les piéces fournies en tant qu‘assemblages complets sont encadrées avec un trait

pn:\intilléfr .

e

TABLE DES MATIERES

Carps de la machine

. Mécanisme de genouillere

(-300,400)

. Mécanisme de |la barre a aiguille et

releveur de fil

. Mécanisme de leveur du pinceur

(-9C107)

. Mécanisme de marche arriére rapide ...

. Mécanisme de tire-fil (-4C1[1,-9C11) ...
Q1.

Mécanisme du boitier de controle
(Panneau de commande)

Mécanisme du boitier de contrdle

. Mécanisme de interrupteur de genou

(Pigces en option)

1 S.
1 T
u
3
7 Vv
"
W
15 X
15
Sp1
17 R
zZ
21
Sp2.
25 P
Sp3.
27 4
Gal.
29
Gaz.
29
Ga3.
31
Ga4.
33 Ga5.
35 Gab .
Wa
39

-1v-

Mécanisme de interrupteur de marche

AFFETOPARINE cosummm s posmem s s 39
. Jeu d'accessoires (Piéces en option) 41
. Mécanisme de tire-fil
(Piecesenoption) .................... 43
. Conjunto aéreo del levantador del pie
(Piecesenoption) .................... 45
. Mécanismedumoteur ................ 47
. Mécanisme de I'equipment en
alimentation électrique ... ... ...... 49
. LISTE DES PIECES ACCESSOIRES ........ 50
. ACCESSOITES . oiiiie it 51
LISTE DES PIECES ACCESSOIRES ........ 53
LISTE DES PIECES ACCESSOIRES ........ 54
LISTE DES PIECES D' ECARTEMENT ..... 55
LISTE DES PIECES D' ECARTEMENT .. ... 56
LISTE DES PIECES D' ECARTEMENT ..... 57
LISTE DES PIECES D' ECARTEMENT ..... 58
LISTE DES PIECES D' ECARTEMENT ..... 59
LISTE DES PIECES D' ECARTEMENT ..... 60
Etiquettesd’avertissement ............ 61
INBEX ow sxmumsmamesmmmmisames s s 63



Notas para usar este Manual de Piezas

Este libro ha sido compilado basandose en los datos de que se disponia en septiembre
1996.

Las piezas quedan sujetas a cambios de disefio sin aviso previo.
Las piezas suministradas como conjuntos completos se enmarcan con una linea

e

punteada!____!.

(S

< - =

i » F o

Q1.

Q2.

. Cuerpo de laméquina

. Mecanismo de la prensa tela

. Mecanismo de |la alimentacion

. Mecanismo de la inversidn rapida
. Mecanismo del cangrejo
. Lubricacién

. Mecanismo del enhebrado

. Mecanismo relajador de tensién

. Mecanismo de levantador de rodilla

(-300,4000)

. Mecanismo de la barra de agujay

tirahflos

. Mecanismo del levantador de ménsula

detrabajo(-90I01) ..........ooiiiian.

. Mecanismo de la cortadura de hiros . ...

. Mecanismo del devanador de

la canilla

. Mecanismo del limpiador de hilo

(-40101,-9010)

Mecanismo de la caja de controles
(Panel de control)

Mecanismo de la caja de controles

. Mecanismo del conmutador de rodilla

(Piezas opciona)

INDICE
1 S
1 T
U
3
7 V
11
w
15 X
15
17 Sp1l.
21 Z
25 Sp2.
27 Sp3.
Gal.
29
Ga2.
29
Ga3.
31 Ga4.
Gas.
33
Gab.
35
Wa
39

. Mecanismo del conmutador de inversién

rapida ...l 39
. Juego de fijacion (Piezas opciona) ..... 41
. Mecanismo del limpiador de hilo
{Pigzas OpLiona) - v.avewwi s wa e owi s 43
. Conjunto solenoide del levantador
(Piezasopciona) ..................... 45
. Mecanismodelmotor ................ 47
. Mecanismo del equipo de alimentacién
decorriente ..............c iiinaanns 49
LISTA DE PIEZAS ACCESORIAS  _........ 50
. ACCesorios ... 49
LISTA DE PIEZAS ACCESQRIAS  ......... 53
LISTA DEPIEZAS ACCESORIAS ......... 54
LISTA DE PIEZAS DE CALIBRADORES .... 55
LISTA DE PIEZAS DE CALIBRADORES .... 56
LISTA DE PIEZAS DE CALIBRADORES .... 57
LISTA DE PIEZAS DE CALIBRADORES .... 58
LISTA DE PIEZAS DE CALIBRADORES .... 59
LISTA DE PIEZAS DE CALIBRADORES .... 60
. Etiquetasde advertencia .............. 61
INOICE e v s e 63



A . E£1AE81% / Machine body / Maschinengeh&use / Corps de la machine / Cuerpo de la maquina

117-510-050
B. B FA4 B4R (-30001,40000) / Knee lifter mechanism (-300,4000) / Kniehebel (-3000,400)
/ Mécanisme de genouillére (-3000,4101)
/ Mecanismo de levantador de rodilla (-3 1,41[1)

@--—II

\L;__ ! -
\‘-\ s i

117-510-203



A . E6B{% / Machine body / Maschinengehé&use / Corps de la machine / Cuerpo de la maquina

REF.NO. CODE Q'TY ErAq NAME OF PARTS RM|
2 538714000 Alhii—2avE STUD
4 062400816 4|+~ D4x8 SCREW, PAN M4X8
5 502499009 1#H71% REAR COVER
6 062400816 7|+~ 2axs SCREW, PAN M4X8
7 104450109 1|dat>8 RUBBER CAP, 8
8 104449009 1|3 L+2155 RUBBER CAP, 15.5
1 509621101 IPEDLE RS RULER PLATE
12 062400616 1|+~ 2aMaxe SCREW, PAN M4X6
13 $38691001 VR PAR BED COVER ASSY
13-1 538692001 1| <y Fhis— BED COVER
13-2 538693000 17tk FELT
13-3 S42188000 1|7 kR FELT, R
14 $38694051 2|28V K STUD
20 018501631 4|7+ EI F5X16 BOLT, SOCKET M5X16
21 028050242 A2 FH %25 WASHER, SPRING 2-5
22 025050132 dlesHHzx395 WASHER, PLAIN S 5
24 $41493001 1(2+Yy 710 SNAPPIN,10

117-510-050

B. L4 B*% (-3000,400) / Knee lifter mechanism (-3C][1,4C1) / Kniehebel (-311,4C11)
/ Mécanisme de genouillére (-300,40[)
/ Mecanismo de levantador de rodilla (-3J[1,41])

REF.NO. CODE Q'TY I NAME OF PARTS RIVI
10 $25346001 1le¥FyryFLene KNEE LIFTER ARM CONNECTING ROD
11 525281001 2|4 x5 SHOULDER SCREW, M5
12 534868001 1|e#FFPFo 3 KNEE LIFTER ASSY
12-1 104619002 1e¥FPrasiy KNEE LIFTER BAR
12-2 S$34756001 1lev7F KNEE LIFTER PLATE
12-3 $25347001 1e¥T7FZ Y KNEE LIFTER PLATE STOPPER
12-4 017060816 1|4 6X8 BOLT, M6X8
12-5 $31885001 1 e¥7Fhit— KNEE LIFTER PLATE COVER
12-6 $25348001 1 EFPFYEF KNEE LIFTER JOINT
12-7 $25783001 Hy54% SPRING
12-8 017081606 1|# I r8x16 BOLT, M8X16

117-510-203



C . $t4&-XFFE{% / Needle bar and thread take-up mechanism

/ Mécanisme de la barre a aiguille et releveur de fil

/ Nadelstange und Fadenabnahmevorrichtung
/ Mecanismo de la barra de aguja y tirahilos

117-510-101



C . $t#&-XFERS{% / Needle bar and thread take-up mechanism
/ Nadelstange und Fadenabnahmevorrichtung
/ Mécanisme de la barre a aiguille et releveur de fil
/ Mecanismo de la barra de aguja y tirahilos

REF.NO. CODE Q'TY B NAME OF PARTS RM|

1 $38705001 1|m72v9932 UPPER SHAFT ASSY

1-1-1 $23651001 3|7FESeX6HR Y A SET SCREW, SOCKET (FT) M6X6

1-2 $25235001 1o xx38 SCREW, M8

1-3 525236001 1|7+ ES6x10H v 4 SET SCREW, SOCKET (FT) M6X10

1-4 525422000 TN bhbFoFal)> BOBBIN WINDER DRIVING WHEEL

1-5 012400636 2|7+ ESaxe SET SCREW, SOCKET (FT) M4X6

4-1 140004001 1|3 A %¥357 SCREW, SM3.57

4-2 145465001 1|2 423570 SCREW, SM3.57L

4-3 109763002 1| ¥#H 2 WASHER

4-4 021350106 13+ r3s NUT, 1 M3.5

4.5 $38759001 1|F7restyT sy THREAD TAKE-UP SHAFT

4-7 012400436 2|7FES4axa SET SCREW, SOCKET (FT) M4X4

4-8 110367001 1|HH2 WASHER, PLAIN SPECIAL 8

4-9 048070342 1| hXTE7 RETAINING RING, E7

8 110367001 1|¥H % WASHER, PLAIN SPECIAL 8

10 §25236001 2|7FESEX10HRY £ SET SCREW, SOCKET (FT) M6X10

11 102630001 AR o V5 o o B e d NEEDLE BAR GUIDE SLIDE BLOCK

13 117242001 T|nURSx 200 NEEDLE BARBUSH (U)

15 525260001 1|7FESeXsHk Y A SET SCREW, SOCKET (FT) M6X5

19 140553102 1|78=Y% 222318 SET SCREW, SM3.18

20 S40688001 1|v&Fv—23 JOINT ASSY

201 $23651001 4|7+ ES6X6k U A SET SCREW, SOCKET (FT) Mb6X6

20-2 $25264000 1We1x:297=-1)u TIMING PULLEY (U)

20-3 $38712001 il B B FLANGE

20-4 $38713000 11772 FAN

20-5 062403512 3|+ ~34x35 SCREW, PAN M4X35

20-6 028040242 3| xHHR2-8 WASHER, SPRING 2-4

20-7______ | 025040232 | 3|es¥#*xFava | WASHER,PLAINMA4 .
<FOR“-O0O1,-003">

12 $14811001 1|1 HKyDB NEEDLE BAR (DB)

12 514815001 AV E sl NEEDLE BAR (DP)

14 145468001 IAVE B R NEEDLE BAR BUSH (D)

21 514814001 HAVE Sr gl v o ¢ NEEDLE BAR THREAD GUIDE
<FOR”-OJO1">

4 $38751001 A AUE S A%, P A NEEDLE TAKE-UP LEVER ASSY

4-6 525261001 1My rhs— SET SCREW COLLAR

18 $35775009 13 271 DBXINS NEEDLE DBX1 (NS#9)

18 $37061009 1|3 &>\ 1) DPX5NS NEEDLE DPX5 (NS#9)

22 $38760001 1|/ 1 24BR12 NEEDLE PLATE AB12

22 503882201 1 U 1 2E12 NEEDLE PLATEE12
<FOR"-OOO3">

4 $38755001 AT E AV, B2 NEEDLE TAKE-UP LEVER ASSY

4-6 $25261001 1y rha5— SET SCREW COLLAR

18 100265031 13 2> 1)DBXI NEEDLE DBX1 (#11)

18 107415011 1|13 21 1JDPXS NEEDLE DPX5 (#11)

22 145971001 1|1/vU 1 2B18 NEEDLE PLATEB18

22 111859301 1|1 %2E18 NEEDLE PLATE E18
<FOR"-C1O5">

4 $38757001 | RADE: S RV I B NEEDLE TAKE-UP LEVER ASSY

4-6 $25476001 1|y bh5— SET SCREW COLLAR

12 S02811001 A RPAUE: ) NEEDLE BAR

14 147326001 1K x&ILD NEEDLE BAR BUSH (D)

18 100265042 112 &2 DBX1 NEEDLE DBX1 (#22)

18 107415022 113 2> 1)DPXS NEEDLE DPX5 (#22)

21 151594001 IREAV R v & gl 2 ok NEEDLE BAR THREAD GUIDE

22 147245001 1|22 £ 2B26 NEEDLE PLATE B26

22 150792001 1]/v1) o 2 H26 NEEDLE PLATE H26

117-510-101



C . $1#E-XFERH{% / Needle bar and thread take-up mechanism
/ Nadelstange und Fadenabnahmevorrichtung
/ Mécanisme de la barre 3 aiguille et releveur de fil
/ Mecanismo de la barra de aguja y tirahilos

i

117-510-101




C . $1#& XFEE{% / Needle bar and thread take-up mechanism
/ Nadelstange und Fadenabnahmevorrichtung
/ Mécanisme de la barre a aiguille et releveur de fil

/Mecanismo de la barra de aguja y tirahilos

REF.NO. CODE Q'TY = NAME OF PARTS RV
23 100032004 2(9 5 xT437 SCREW, FLAT SM4.37
24 180018101 LIESaUE & 57 SLIDE PLATE ASSY
24-1 114561001 ANV 1295 18% SPRING
24-2 122771002 2|2 A%T238 SCREW, SM2.38
25 525266001 1539 LOWER SHAFT
26 525267001 1 o&8o2x5T7x00% LOWER SHAFT GEAR WITH SCREW
26-1 523651001 2|7FHET6X6H Y A SET SCREW, SOCKET (FT) M6X6
27 525269101 1[4 3 7—=UDys TIMING PULLEY (D) ASSY
27-1 $23651001 4|7 F EF6X6F Y A SET SCREW, SOCKET (FT) M6X6
28 $25274001 Na=onbos BALL BEARING ASSY
28-1 523651001 2|7+ ET6X6F S A SET SCREW, SOCKET (FT) M6X6
29 525277000 1213290 b TIMING BELT

117-510-101



3R I RA1R / Presser foot mechanism/Stoffdriickerful / Mécanisme de pied presseur
/Mecanismo de la prensa tela

d0

AT

— e e ——— ——

%+ 7 < 3 > 8854 / OPTION PARTS

117-510-201




D . # I 1% / Presser foot mechanism /StoffdriickerfuBB / Mécanisme de pied presseur
/ Mecanismo de la prensa tela

REF.NO. CODE Q'TY EL XA NAME OF PARTS RV
1 $31902001 1|#HTHEY PRESSER BAR
2 145472001 1|FHTHEy A PRESSER BAR BUSH
4 141208001 1F9 827054 SPRING GUIDE
6 140407001 1#H % WASHER
8 513385001 1|12 2% <357X10 SCREW, SM3.57X10
10 538715001 1| AHTFPHF L= 3 PRESSER BAR LIFTER LEVER ASSY
10-1 145580001 1Az 7HL = PRESSER BAR LIFTER LEVER
10-2 $38716051 1\e¥FPH LR KNEE LIFTER CONNECTING ROD
10-3 145478101 243476 SHOULDER SCREW, SM4.76
10-4 $38761001 1EHFFH L= KNEE LIFTER LEVER
12 145474101 1F4T7H L=y PRESSER BAR LIFTER LEVER SHAFT
13 012400636 1|7+ ES4x6 SET SCREW, SOCKET (FT) M4X6
14 502546202 1M1 bzixT14 TENSION RELEASE PLATE
15 145475101 1Az T7HLNR—I(Z SPRING
16 109763002 2|FHF WASHER
17 048040342 2|k ATEG RETAINING RING, E4
19 §$25480101 114396 STUD SHAFT, 6
22 S$25477001 1eFTFHrLN—% SPRING
23 $38717051 1|le¥7HLh>Dy 3 KNEE LIFTER CON. ROD ASSY, (D)
23-1 $38718051 1|E¥THLhD KNEE LIFTER CONNECTING ROD (D)
23-2 525281051 1|4>32%5 SHOULDER SCREW, M5
23-3 $25291051 = A ) KNEE LIFTER LEVER (D)
24 145478101 1143476 SHOULDER SCREW, SM4.76
25 $31006001 1|xyx 74572 PRESSER BAR LIFTER
26 062351216 1|#+~235%12 SCREW, PAN M3.5X12
27 102707001 1[4 % WASHER
<FOR"-OO1">
3 S$35779001 1|#HTFantyrdivs PRESSER REGULATING SCREW ASSY
341 $35780001 1#vzFameyzxy PRESSER REGULATING SCREW
3-2 $35781001 1FHTFPYFIULYRY PRESSER BAR PRESSURE REGULATIN G SCREW
3-3 $35782001 1A#TFyEanIsFE— PRESSER BAR PRESSURE GAUGE
3-4 $35783001 1AH4TFavev iz PRESSER REGULATING SPRING
5 147514001 W E g = Fis1 PRESSER SPRING
7 $35777001 1##xTs 3 PRESSER FOOT ASSY
29 150384101 171> H—-H—-F FINGER GUARD
30 025350132 1|3 Hxa0 WASHER, PLAINS 3.5
7E 538190001 1|#4#xT4 3 PRESSER FOOT ASSY, W/F.GUARD
7E-1 $36900000 174> H—#H—F FINGER GUARD
<FOR"-003-005">
3 $31012001 1oz Fatwyx PRESSER ADJUST SCREW
<FOR"-CI[3">
5 513561101 1|FHTiix PRESSER SPRING
! 153037201 |l B 7 s o7 PRESSER FOOT ASSY
29 150384101 171> 4—-H-F FINGER GUARD
30 025350132 1|eEZ¥Hxay WASHER, PLAINS 3.5
7E 536902001 1#4xv3 PRESSER FOOT ASSY, W/F.GUARD
7E-1 $36900000 1242 8i—4—F FINGER GUARD
<FOR"-OO5">
5 141728001 1|AHTi% PRESSER SPRING
7 145157101 o e A PRESSER FOQT ASSY
7 150789101 1| & PRESSER FOOT ASSY
29 150384101 1|71 H—-H—-F FINGER GUARD
30 025350132 1\ez¥Hxad WASHER, PLAINS 3.5
7E $36903001 1|#4x73 PRESSER FOOT ASSY, W/F.GUARD
7E-1 $363900000 174 4—3—F FINGER GUARD

117-510-201



R T BH{% / Presser foot mechanism /StoffdriickerfuBB / Mécanisme de pied presseur
/ Mecanismo de la prensa tela

% 7 3 - Ebdn/ OPTION PARTS

117-510-201




D . I ES{® /Presser foot mechanism /StoffdriickerfuB / Mécanisme de pied presseur
/ Mecanismo de la prensa tela

REF.NO. CODE QTY ELAA NAME OF PARTS
28 $31952001 1| #9745 935>9 PRESSER BAR LIFTER CRANK
31 $31013001 1|FavLvaIysIs+y b PRESSER ADJUST NUT
35 531903001 1|#HTHEY % PRESSER BAR CLAMP
36 $25289001 1| %K1 ke
39 $25292001 1e¥FHLIN—-34D KNEE LIFTER LEVER SHAFT (D)
40 048060342 2| b X7E6 RETAINING RING, E6

“ OPTION PARTS “

<For "Presser foot Assy “ >
8 $13399001 1|2 A% ¥357X12 SCREW, SM3.57X12
14 513655001 11 raA12 TENSION RELEASE PLATE
15 513656001 AT TFHLIN—IR

-10-

117-510-201




E. ix!) B{®% / Feed mechanism / Transportvorrichtung / Mécanisme de |’entrainement

/ Mecanismo de la alimentacién

<FOR"-0O5">

117-510-202




E. %) B81% / Feed mechanism / Transportvorrichtung / Mécanisme de |'entrainement

/ Mecanismo de |la alimentacién

REF.NO. CODE Q'TY ELAd NAME OF PARTS RV

<FOR”-0O1,-003">

1 531015001 1| A7 UVAFEYAALYILYT STITCH LENGTH DIAL ASSY
<FOR"-[1[5">

1 $31018001 1| A2 VA7 E STITCH LENGTH DIAL ASSY

1-1 $21514101 1| 25876 SCREW, SM4.76

1-2 108549001 1ol >4 ORING

1-3 142746002 HIEEUE S & LENGTH CONTROL PLATE SUPPORT

2 145502001 1|2A®UVIFEAES POSITIONING PIN

3 100328001 1xFUVIFEAEL R SPRING

8 538762001 1F2UFI3o2vxs3 FEED REGULATOR ASSY

8-1 538763051 1|#o)Faney s FEED REGURATOR

8-2 $25308101 1MxUArzxLony FEED REGULATOR CONNECTING ROD

8-3 $25787101 ARSI b HANDLE SHAFT ARM

8-4 151308102 2|Lhvg125 CONNECTING STUD 12.5

8-5 012400636 2|7+ ESax6 SET SCREW, SOCKET (FT) M4X6

9 $25784001 1|2 0FasLYxTy FEED REGULATOR SHAFT

10 523651001 2|7FHETEX6HRY X SET SCREW, SOCKET (FT) M6X6

1 $20356001 1|ESH#H %10 WASHER, PLAIN 10

12 048080342 1|~ % 7E8 RETAINING RING, E8

13 018501636 1|7+ # I b5X16 BOLT, SOCKET M5X16

16 142374000 1lopu7vzx (DU) BUSH

17 $25469000 1|lpuzoa (DU) BUSH

18 $25301001 1HTvRILI=5F REVERSE LEVER SHAFT

20 025100132 1\ez¥Hx3as10 WASHER, PLAINS 10

21 048080342 1| b X 7ES8 RETAINING RING, E8

22 147504201 11724 WASHER

23 062400816 2|+~ 4x8 SCREW, PAN M4X8

24 062401216 1|+~ amax12 SCREW, PAN M4X12

25 $38719001 AT RA LN— REVERSE STITCHING LEVER

26 153132000 1|10 r5Fa-7 NYLON TUBE

27 $25305001 AT VRN —FHTIE SPRING

28 $25306001 1 HIZIRALIR—T% REVERSE LEVER PLATE

29 $25307001 1|2 245%95 SCREW, M5

30 501328001 1|m5— COLLAR

31 026040236 1N\eZHFHRIH*a WASHER, PLAIN 4

35 S$25309252 1NF¥UHIFS o557 FEED REGULATOR SHAFT ARM

36 062501416 1|+~a5x14 SCREW, PAN M5X14

37 S07656002 i B PR A ECCENTRICPIN

38 012400636 1|7+ ES4x6 SET SCREW, SOCKET (FT) M4X6

39 $42671001 1exiz SPRING, EXTENSION

40 $25313001 1|FUHTXS 7420 LEVEL REGULATOR SHAFT BUSH

41 012400636 1|7+ ES4ax6 SET SCREW, SOCKET (FT) M4X6

42 $31898201 1|¥UdTHLoH2sT X FEED REGULATOR CON. ROD ASSY,S

42-1 531899101 T|¥UazxLHhs FEED REGURATOR CON. ROD,S

42-2 $32360252 IEDF kS S AV E & JOINT, FEED REGULATOR SHAFT

42-3 012400636 1|77 EZ4X6 SET SCREW, SOCKET (FT) M4X6

43 $27955152 1|¥UhzTxvo3 LEVER REGULATOR SET

43-1 $25314001 1lxUurnzxs3 FEED REGULATOR ASSY

43-1-1 012400636 2|7+ ES4axe SET SCREW, SOCKET (FT) M4X6

43-2 $25320001 1|ZAIATF2Y LA LEVEL FEED CONNECTING ROD

43-3 156956001 1\Weo sy LINK SHAFT

43-4 012400436 1|7+ EkSaxa SET SCREW, SOCKET (FT) M4X4

43-5 $32918000 P S SO & i RVRVIS 4 FEED ROCK LINK

43-6 $32919000 2|1RIATFZUIFULY FEED ROCK ARM LINK

43-7 156958001 1R~ F 2 USTFTY FEED ROCK ARM STUD

43-8 012400436 1|7+ ES5axa SET SCREW, SOCKET (FT) M4X4

43-9 $25322101 1| ZAIA1t 2 USF FEED ROCK ARM

= 8

117-510-202



E. 3£ ') B8f% / Feed mechanism / Transportvorrichtung / Mécanisme de |’'entrainement
/ Mecanismo de la alimentacion

<FOR"-O0O5"> 1
uli

I
| 435 7 _ .
AN i BB I49_~

70 69 68

117-510-202

-13-



E. %' B3f& / Feed mechanism / Transportvorrichtung / Mécanisme de I’'entrainement
/ Mecanismo de |la alimentacion

REF.NO. CODE TY ELX o NAME OF PARTS RV

44 048040342 1| b2 7E4 RETAINING RING, E4

45-1 $25236001 2|7HEF6EX105F Y 2 SET SCREW, SOCKET (FT) M6X10

46 512915001 1|l=Z— koo y425 NEEDLE ROLLER BEARING 25

47 $25321001 PV P & CONNECTING ROD PRESSER

48 062350616 2|+~ M3.5%6 SCREW, PAN M3.5X6

49 062501416 1|#~2asx14 SCREW, PAN M5X14

50 542186001 112V AT 7L LEVEL REGULATOR SHAFT (L)

51 118735001 1|95 *F WASHER

52 104450109 1|3 Lt8 RUBBER CAP, 8

53 538695051 1| FVATFHYT IS FEED REGURATOR SUPPORT SHAFT

54 081010070 1lou>4Pi0 O RING, P10

55 523651001 2|7+ ETEXER Y A SET SCREW, SOCKET (FT) M6X6

56 $23651001 2|7+ ES6XBH Y A SET SCREW, SOCKET (FT) M6X6

57 531900001 1\ &¥UhTxo7 FEED REGURATOR SHAFT

63 $34362001 1= SEAL

64 $34352009 1|d4€135 RUBBER CAP, 13.5

65 S38770101 1RA 1A UT943 FEED ROCK SHAFT ASSY

67 525324101 e R B & B7 FEED ROCK SHAFT BUSH

68 012400636 1|7+ ESaxe SET SCREW, SOCKET (FT) M4X6

69 224485000 1|7 2%15%225T RING, 2X15X22ST

70 048150142 1| r*72237C15 RETAINING RING, C15

71 541466001 NEFDPLEVES Bt B FEED SHAFT SET COLLAR ASSY

71-1 101706001 2(PF b XYY K635 SET SCREW, SOCKET (CP) SM6.35

72 $32955101 1| 4521193 BUSH, 19.3

77 §$27957201 NERAUE & €2 FEED BRACKET ASSY

77-1 $25330001 NE A& FEED BRACKET

77-2 156244000 1|AA Aty VHELHF FEED ROCK BRACKET ARM

77-3 S$25349121 1\Fougs9 FEED BRACKET SHAFT

77-4 158722001 1% #H %42 WASHER, PLAIN 4.2

77-5 120990001 2|74V E FART437 SET SCREW, SM4.37

77-6 $30320100 1l73e=x WICK (L = 180)

77-7 143196001 HEE =802+ OIL CAP

78 062681212 2|7 ~N1437-40%12 SCREW, PAN SM4.37-40X12

80 100080003 2| A %318 SCREW, SM3.18

81-1-1 525236001 2|7+ EZ6X10kY A SET SCREW, SOCKET (FT) M6X10

81-2 $25339001 142819 F44T FEED BRACKET ARM PRESSER

81-3 062300616 2|+ ~am3xe SCREW, PAN M3X6

82 $25332001  PEL L R & 672/ FEED LIFTING ROCK BRACKET STUD SHAFT

83 012400636 1|7+ Ee54ax6 SET SCREW, SOCKET (FT) M4X6
<FOR"-0O1,-0O0[3" >

45 $25316001 1RAIAIAL LY 3TYR LEVEL FEED ECCENTRIC WHEEL W/S

81 $27958001 L 2= B B e B 3 VERT. FEED ECCENT. WHEEL ASSY

81-1 $25335001 RSP S ECCENTRICWHEEL WITH SCREW
<FOR”-OIO1">

79 502748001 1|+4 ) /3aB FEED DOG (AB)

79 503885001 HEL I FEED DOG
<FOR“-O013">

79 502742001 e XA FEED DOG

79 111860101 HEDIA FEED DOG
<FOR"-0J5">

45 $25318001 L ES S PR BV SV E S LEVEL FEED ECCENTRIC WHEEL W/S

81 $27959001 1HNyagEas )93 VERT. FEED ECCENT. WHEEL ASSY

81-1 $25337001 H B PP RDS S0 E ECCENTRIC WHEEL WITH SCREW
<FOR"-I15">

79 $02743001 N ER/AVPA FEED DOG

79 150793001 1|42 1% FEED DOG

-14-

117-510-202



F. I 4 B#& (-9CJ[1) / Presser foot lifter mechanism (-91[])
/ Stoffhalterhebervorrichtung (-9CJ[1) / Mécanisme de leveur du pinceur (-9C1 )
/ Mecanismo del levantador de ménsula de trabajo (-9C1[])

L,
LS
|
\
»,

117-510-204
G . PExRI{% / Quick reverse mechanism / Umkehr / Mécanisme de marche arriére rapide
/ Mecanismo de la inversion rapida

117-510-205



F. 3T E4RB9&R (-9000) / Presser foot lifter mechanism (-9L1[1)
/ Stoffhalterhebervorrichtung (-9C1 ) / Mécanisme de leveur du pinceur (-9L1L1)
/ Mecanismo del levantador de ménsula de trabajo (-9L1[)

REF.NO. CODE Q'TY Ex x4 NAME OF PARTS RV
1 $38800001 1|1Fox4T 7493 PRESSER FOOT LIFTER SOL. ASSY
1-1 $38801051 1 AHTTFHFILIAET S PRESSER FOOT LIFTER SOL. ASSY
1-1-1 $16625050 | 1|d4az bv/v— RUBBER STOPPER
1-1-2 516626151 1| #Hx WASHER
1-1-3 154730051 1| kA 7T7E15 RETAINING RING, E15
1-1-4 538803050 11Ba—F1007 2 B-CORD ASSY, 100
1-1-5 538804050 1|lw3a= k1007 2 W-CORD ASSY, 100
1-2 $33626001 1wt FHL73 PRES. FOOT LIFT. SOL. BRACKET ASSY
1-2-1 $25353000 1 AHZTFHrI /1 FEA PRES. FOOT LIFT. SOL. BRACKET
1-3 516625000 TFaxbyis— RUBBER STOPPER
1-4 062061416 3|+~36X14 SCREW, PAN M6X14
1-5 S16630001 1|1~ PIN
1-6 048050142 2| R AT Y7 ANCS RETAINING RING, C5
1-7 525354101 1M#H4T7H5sF PRESSER BAR LIFTING LEVER
1-8 062501416 1|#+~a5x14 SCREW, PAN M5X14
1-9 $25355001 1Ny 7559 PRESSER FOOT LIFTING SHAFT
1-10 $25356001 el PRESSER FOOT LIFTING PLATE
1-11 $25307001 12225 SCREW, M5
2 $25357101 1y z7rLens PRESSER FOOT LIFTING ROD
3 525281001 214335 SHOULDER SCREW, M5
4 025080132 3|leEZ¥HRx308 WASHER, PLAIN S 8
5 028080242 CAPAE S SR WASHER, SPRING 2-8
6 018082522 3|7 FH I b8X25 BOLT, SOCKET M8X25
7 $30319001 2|22V K STUD
117-510-204
G . W#xRA{% / Quick reverse mechanism / Umkehr/Mécanisme de marche arriére rapide
/Mecanismo de la inversion rapida
REF.NO. CODE  [aTY T NAME OF PARTS RM|
1 538805101 1¥v27ovLs14F2 32 QUICK REVERSE SOLENOID ASSY
2 502600000 1|vbs 1 ELIS= SOLENOID LEVER
3 507959001 1|7 F kI h476-32X14 BOLT, SOCKET SM4.76-32X14
4 062500816 3|+ ~0sX8 SCREW, PAN M5X8
117-510-205

-16-



H . 7 < BE8{% / Rotary hook mechanism / Greifervorrichtung / Mécanisme du crochet rotatif
/ Mecanismo del cangrejo

<FOR"-OO0O5">

<FOR”-OO1">
.
<FOR"-[100">
19-1f
PRS-
(" 19.12.419-12-1
{19-12-3
I ! 5
! 19-12-5
|
19122
19-16 o
19-17 .

117-510-301

A7



H. 7 ¥ Bi{®& / Rotary hook mechanism / Greifervorrichtung / Mécanisme du crochet rotatif
/ Mecanismo del cangrejo

REF.NO. CODE Q'TY Erda NAME OF PARTS Y,
1 527960101 1Vh=so93 ROTARY HOOK SHAFT ASSY
1-1 $25394001 HNEE P S PE T CAP SCREW
1-2 145751001 117k b FELT
2 S$38764001 MWhesoFxFLRILY S HOOK SHAFT GEAR BUSH ASSY
3 012400636 1|77+ EZ4X6 SET SCREW, SOCKET (FT) M4X6
4 525363001 1|\ hey2¥TF7a3 ROTARY HOOK SHAFT GEAR ASSY
4-1 523651001 2|FFET6eX6HR Y A SET SCREW, SOCKET (FT) M6X6
5 S§25365001 1|IRFVLGFYiayz BEARING BUSH ASSY
5-1 523651001 2|7FEF6X6H Y A SET SCREW, SOCKET (FT) M6X6
15 062401216 1|+ ~amaxi2 SCREW, PAN M4X12
<FOR"-0JO1">
14 502602001 1|mFhH~ b BOBBIN CASE HOLDER POSITION BRACKET
17 503245001 1| HEHy -7 3 BOBBIN CASE ASSY
18 146290001 1|HE BOBBIN
<FOR"-[J[J3">
14 S02602001 1|9FhH~ bk BOBBIN CASE HOLDER POSITION BRACKET
17 503245001 1|RE>Sy -2 3 BOBBIN CASE ASSY
18 146290001 1|HRE BOBBIN
<FOR"-OO5">
14 159324001 1|l9Fa< b A BOBBIN CASE HOLDER POSITION BRACKET
17 503245001 T|RELHF—27 2 BOBBIN CASE ASSY
18 117132001 1|#E> BOBBIN
" OPTION PARTS ”
< e > <FOR "Shin-gosen" >
1 5$35785001 1= 93 ROTARY HOOK SHAFT ASSY
1-1 535786001 1 ATUTFTFI2RY CAPSCREW
16 535784901 1lamvwyshwrpAaY 3 ROTARY HOOK BOX ASSY (RP)
1.7 EE" “X1.7 ROTARY HOOK "
<FOR"-[1[J3">
16 $23845001 11amvssh<173 ROTARY HOOK ASSY, 1.7-3
<FOR"-0OO5">
16 523846001 "\awvza=1.7-5 ROTARY HOOK ASSY, 1.7-5
<FOR“-[1003,- 115" >
17 $23847001 1|FKELFr—2177 3 BOBBIN CASE ASSY, 1.7
18 523848001 1|KE217 BOBBIN, 1.7

-18-

117-S10-301



H . # < B{% / Rotary hook mechanism / Greifervorrichtung / Mécanisme du crochet rotatif
/ Mecanismo del cangrejo

<FOR"-O0O5">

<FOR“-0O0C1" >

W—1-1

<FOR”-(J10">

117-510-301



H . # < B{% / Rotary hook mechanism/ Greifervorrichtung / Mécanisme du crochet rotatif
/ Mecanismo del cangrejo

REF.NO. CODE |a7y ELAA NAME OF PARTS RV
<FOR"-C10">
19 $38661001 1o b vavsss LOWER THREAD DETECTOR ASSY
19-1 538662001 1esd—rUYsTL—t SENSOR SET PLATE
19-2 $38663000 YA PP R R PIN DRIVING SOLENOID ASSY
19-3 $38665000 1 E7rvar-2 POTENSION METER
19-4 062300616 2|F~aMm3x6 SCREW, PAN M3X6
19-5 538667001 1|12 KL= DRIVING LEVER
19-6 012400436 | 2|7+t 354axa SET SCREW, SOCKET (FT) M4X4
19-7 538668001 1lzs14-%2 SLIDER ASSY
19-7-1 $38671000 1lrevaves DETECT PIN
19-7-2 014300335 1|7+ 4% 33x3 SET SCREW, SOCKET (CP) M3X3
19-8 538672001 1125144 -H1F SLIDER GUIDE
19-9 062350416 2|+ ~a35%48 SCREW, PAN M3.5X4
19-10 $38673000 1|lersiqE PIN GUIDE
19-11 062351216 2|+~ 335%12 SCREW, PAN M3.5X12
19-12 $38674001 1F7>oaLn-23 POTENSION LEVER ASSY
19-12-1 $38689001 1|#72vaLit=-~=2 POTENSION LEVER BASE
19-12-2 $38690000 1|®7va L= POTENSION LEVER
19-12-3 062400816 1|+~ 24xs SCREW, PAN M4X8
19-12-4 025040236 1leS¥HxFama WASHER, PLAIN M 4
19-12-5 028040246 1|82 H%2-4 WASHER, SPRING 2-4
19-13 012400436 1|7+ E5axa SET SCREW, SOCKET (FT) M4X4
19-14 538675001 1o resd—rUvs s LOWER THREAD SENSOR SET PLATE
19-15 062400616 2|+ ~amaxe SCREW, PAN M4X6
19-16 $38676000 HWoevayenin- DETECT COVER
19-17 062350416 | 4|#~a35x4 SCREW, PAN M3.5X4
20 062500816 | 2|#~asxs SCREW, PAN M5X8
21 $38677050 1Famr1a-kss CONNECTING CORD ASSY
22 062350416 1|#~235x48 SCREW, PAN M3.5X4
23 340400001 1azg1i82k BEAD BAND
“ OPTION PARTS “
<FOR"-O10">
AR " * STANDARD HOOK
17 $25780001 1| £ -7 3 BOBBIN CASE ASSY
"1.7 (5% " “ X1.7 ROTARY HOOK "
17 $34832001 1|#ELr—21743 BOBBIN CASE ASSY, 1.7

20-

117-510-301



. ¥ B RHA / Lubrication / Schmierung / Lubrification / Lubricacion

117-510-350
D




). ¥ mEERSR / Lubrication / Schmierung / Lubrification / Lubricacién

-2

REF.NO. CODE |QTY Bl AL NAME OF PARTS RV

1 $38734000 | 1|x>121xy%> FACE PLATE PACKING

2 104449009 | 2|d4a+>155 RUBBER CAP, 15.5

3 538767001 1 ryoohns—43 WICK HOLDER

4 062400616 | 2|F+~aMaxe SCREW, PAN M4X6

7 081001670 | 1|0y > ZpPwi O RING,PW1

8 $38769000 | 1|7zt FELT

9 145737001 12zhrt4T FELT SUPPORT

10 081004070 1loy > 4ra ORING, P4
<FOR"-300" >

12 502701101 2[a-kx#zUn CORD HOLDER, U1
<FOR"-400,-900">

12 502702101 2[a-rayzU2 CORD HOLDER, U2

14 $25375001 1|a-r44zIT2 CORD HOLDER, T2

15 062400616 | 2|+~zmaxe SCREW, PAN M4X6

16 062401016 | 1|+~24x10 SCREW, PAN M4X10

17 $38265000 | 1|#—37uL TERMINAL, L

18 142274009 | 1|3 a+ra2 RUBBER CAP, 4.2

19 $42059000 | 1|E=wFa2—Ts OILTUBE, S

24 538696001 1Ko 7220 PUMP BUSH

25 081025870 1oy > s2s O RING, 525

27 144875001 175254 — PLUNGER

28 144876001 175> Sv—niz PLUNGER SPRING

29 525380101 1£r7782 PUMP CAP SCREW

31 $25381001 A1 LFIAEYRY ADJUST SCREW

32 081004870 1lou> 4sa O RING, S4

33 538735001 EReVE: OIL FEEDING PIPE

36 $38720001 Hrrnsersumss OIL TANK ASSY, UNIT

36-1 538721000 IEE S VLR OIL TANK ASSY

36-2 $25383100 | 2|E=AFa-Fm OIL TUBE, M

36-3 507876001 2|lFa-72 ke TUBE CLIP

36-4 104450109 1|Fat>rs RUBBER CAP, 8

36-5 $38750000 | 1|E=wFa-7 OIL TUBE

36-6 525788001 11F2=-79997 TUBE CLIP

36-7 140518001 1|y 2%9794 SCREW, SM7.94

36-8 081007070 | 1lou>4e7 O RING, P7

37 $21083001 2~z EeSaxi0 SCREW, PAN ( S/P WASHER) M4X10

38 $42670001 1|E=nFa—TR gt TUBE STPPPER

39 527961001 1lg=nFa-J2z OIL TUBE ASSY

39-1 525388000 1le==n72-7 OIL TUBE (L= 190)

39-2 $32956000 | 1|#3t% WICK (L = 500)

39-3 141189101 HEEe T OIL CAP

39-4 $35654000 1|3 EE3x3 WICK, 3X3

40 502657101 1a-rA4z CORD HOLDER

41 062400616 | 1|+~aMaxse SCREW, PAN M4X6

46 104449009 1|d4Lt155 RUBBER CAP, 15.5

48 $32959000 | 1|#3t% WICK

49 145624000 | 1|7z FELT

51 157170001 1|a-Fhagc CORD HOLDER (C)

52 $02702101 1{a-kxH4zU2 CORD HOLDER, U2

53 062350616 | 2|F+~aM35X6 SCREW, PAN M3.5X6
<FOR"-0OO5">

11 111863001 1ot NEEDLE BAR CORK

117-810-350



). ¥HmTS/BRA{% / Lubrication / Schmierung / Lubrification / Lubricacion

117-510-350
T



). ¥ R8RSR / Lubrication / Schmierung / Lubrification / Lubricacion

REF.NO. CODE Q'TY ErAq NAME OF PARTS RV
54 $38727101 1A WEF—SFPoF193 OIL GAUGE GUIDE ASSY
54-1 $38723050 HER P 7 o OIL GAUGE GUIDE
54-2 538729000 1|lEznFaz-TF OIL TUBE
54-3 538728000 1|173% WICK
54-4 $38730000 1|\EzwFa-7F OIL TUBE
54-5 081018870 1o 9518 O RING, 518
54-6 S07876001 2|1Fa—FRA Y- TUBE CLIP
54-7 $38725100 1A 15— OIL GAUGE
54-8 538726000 A Isr—Tak FLOAT
57 $25788001 1|Fa-720Uv7 TUBE CLIP
59 538731101 Tlzu3assrs=<r OIL GAUGE WIDNDOW
65 538774000 1lvazanyxe BED UNDER COVER PACKING
66 062401216 8|+ ~amax12 SCREW, PAN M4X12
67 525400100 1Mzt FELT
68 S$25401100 HEE@IES OILSEAL
69 $08903000 1A b —0 DUST SEAL
70 $25402000 I E Y OIL SEAL
71 $32960100 1|10 =I OIL SEAL

<FOR*-300 400" >
64 538771101 1|xy kugzavusss BED UNDER COVER ASSY, UNIT
64-1 $25782001 1e¥PHraavossrs KNEEE LIFTER SHAFT ASSY
64-2 146293001 1l ATET0 RETAINING RING, E10
64-3 $25341001 (= e = S A AT KNEE LIFTER TWIST SPRING
64-4 $25342001 1ed74 KNEE LIFTER
64-5 $25343001 1| rx2T6 SET SCREW, M6
64-6 021060306 213234V b6 NUT, 3 M6
64-7 525344001 1|#w b6 BOLT, M6
64-8 $25345001 1e¥7ryF KNEEE LIFTER ARM
64-9 062061616 1|#~a6x186 SCREW, PAN M6X16
64-10 $25475001 1rx%xT6 SET SCREW, M6
<FOR"-90JO">
64 $38772100 1|~y rvazess BED UNDER COVER ASSY

-24-

117-510-350




. %8 > & / Threading mechanism / Fadenfuhrungsvorrichtung / Mécanisme de I'enfilage

/ Mecanismo del enhebrado

—
a3

19-3 19-1 19-10 19-4

19-2 185

o~

19-6 19-7 19-8 19-9

-25-

117-510-401




K. %& > B{% / Threading mechanism / Fadenfiihrungsvorrichtung / Mécanisme de |'enfilage /
Mecanismo del enhebrado

REF.NO. CODE Q'TY EoXo NAME OF PARTS RV
1 183378001 117573938 PRE-TENSION ASSY (B)
3 012400636 1|7+ EZ4x6 SET SCREW, SOCKET (FT) M4X6
4 147557101 14 ha2FHRY SPOOLPIN
5 100400000 1M1 r2sE> PIN
6 525240001 1|7+ b A Uex105 Y £ SET SCREW, SOCKET (CN) M6X10
7 525473001 I E@ =Y 3y TENSION RELEASE STUD
8 $25472001 1FHTRIEXA T FA PRESSER BAR CLAMP THREAD GUIDE
9 062680712 1|+~ 2437-80x7 SCREW, PAN SM4.37-40X7
10 145522101 1FP—-—LSbPrra ARM THREAD GUIDE (R)
11 538732001 1|3 £ & 46 SCREW, M4X6
12 502614109 1|FrErHI— THREAD TAKE-UP COVER
13 062400616 1|+~ aMmaxs SCREW, PAN M4X6
14 538808051 A1 % FASE PLATE
15 062401016 3|+~ 34ax10 SCREW, PAN M4X10
16 502617001 1| A1 21bTF A1 FACE PLATE THREAD GUIDE
17 060350616 1]/84 > F35%6 SCREW, BIND M3.5X6
19-1 503254001 1A bFI3oedozd THREAD TENSION BRACKET
19-2 116922001 1A rFIT2HED TENSION STUD
19-3 100402004 1| b # %357 SET SCREW, SM3.57
19-5 145446001 2|14 bFIAHLHS TENSION DISC
19-6 159805001 1A rFIAn 4544 T TENSION DISC PRESSER
19-8 512441001 1NFao Nz ¥h% WASHER
19-9 531032001 1A bFa s+ Yt TENSION NUT
19-10 114294001 1oy =¥ O RING
<FOR"-OJ1">
18 100573001 HBRYES Y T Rl a7 b NEEDLE BAR BUSH (D) THREAD GUI DE
19 $35788001 A brFIIoRDd173 UPPER TENSION REGULATOR ASSY
19-4 100399001 RSN VA SPRING
19-7 115188001 1oasbFaning TENSION SPRING
<FOR“-0003">
18 100573001 AV E S B E- BN Bl N o NEEDLE BAR BUSH (D) THREAD GUI DE
19 S$31031001 MW rFagfod1o3 THREAD TENSION BRACKET ASSY
19-4 502620001 (R VA SPRING
19-7 104525001 14 bFID R TENSION SPRING
<FOR”-5%>
18 148901001 HBVE R T B Rl S NEEDLE BAR BUSH (D) THREAD GUI DE
19 531034001 11 bFaw kg3 THREAD TENSION BRACKET ASSY
19-4 S02620001 (IR DA SPRING
19-7 504632001 1|1 bFI2INE TENSION SPRING

26,

117-510-401



L.

%4 1) Bf% / Thread trimmer mechanism / Fadenabschneidevorrichtung
/ Mécanisme de coupe-fil / Mecanismo de la cortadura de hiros

* 7 G

/ OPTION PARTS

«

%‘%

4[] 39 38

56

27-

117-510-403




L. #t]1J B{% / Thread trimmer mechanism / Fadenabschneidevorrichtung
/ Mécanisme de coupe-fil / Mecanismo de la cortadura de hiros

-28-

REF.NO. CODE Q'TY Ei Ao NAME OF PARTS RV
1 500337001 1A rFUHL THREAD TRIMMER CAM
7 154567000 2|7 453 WASHER, 5.3
3 014771022 2|7 M A2T6357 K2 SET SCREW, SOCKET (CP) SM6.35
4 502637001 1az1n FIXED KNIFE
5 102843004 1|5 %2357 SCREW, FLAT SM3.57
6 502643001 ERS AL LOWER THREAD FINGER
7 026040236 1S H¥HRIHF4 WASHER, PLAIN 4
8 062400616 1|+~amaxe SCREW, PAN M4X6
9 527963001 11 bFUtLags 2 MOVABLE KNIFE HOLDER ASSY
9-1 $25424001 11 bF Uk A MOVABLE KNIFE HOLDER
9-2 $25426001 14 rxULEA THREAD TRIMMER CONNECTING RQOD
9-3 $25427001 2|4 24 SHOULDER SCREW, M4
9-4 021400306 13224+ +a NUT, 3 M4
9-5 $25428052 (IESNE SVRVFAC THREAD TRIMMER LEVER
9-6 $25437000 I IPTAES WA LEVER STOPPER
10 502645001 11 Fan MOVABLE KNIFE
11 148537101 2|4 > 2437 SCREW, FLAT SM4.37
12 062501416 1|+ ~asx14 SCREW, PAN M5X14
13 $25425001 1|1 rHYFLIEAHT AR KNIFE HOLDER PRESSER PLATE
14 004301016 3| +%3>33X10 SCREW, FLAT M3X10
25 S$38775051 1| bF =% SPRING, THREAD TRIMMER LEVER
26 502647001 1787234 FORKED SHAFT
27 $02648001 1n35-— COLLAR
28 154581001 1\ 7ava2so 48 FORKED SHAFT BUSH
29 012400636 1|7+ S4x6 SET SCREW, SOCKET (FT) M4X6
30 $27964001 1A rFUALLR-UnHR THREAD TRIMMER CAM LEVER SET
30-1 $25430001 1M1 rFVHLLIN—43 THREAD TRIMMER CAM LEVER ASSY
30-2 $25432001 1|lagyocy s ROLLER SHAFT (C) ASSY
30-3 021400216 12924 kg NUT, 2 M4
33 523651001 1|74 £ Z6X67k Y A SET SCREW, SOCKET (FT) M6X6
34 154593201 M bFUHLLIK=-7 THREAD TRIMMER CAM LEVER SHAFT
35 1545394000 11735 - COLLAR
36 525434000 1|7y v3asda RUBBER CUSHION
37 154595001 1HLLA=FFLiNz SPRING
38 154596000 1M1 rFUAHLLIN— YT CUSHION
39 110367001 142 WASHER, PLAIN SPECIAL 8
40 048060342 1|~ A 7E6 RETAINING RING, E6
41 $38776001 TN rFUULIAES S THREAD TRIMMER SOLENQID ASSY
41-1 $38777000 M1 bFUULLIAF THREAD TRIMMER SOLENOQID
41-2 $38778051 1N rFUDLLITEST THREAD TRIMMER SOLENQID BASE
41-3 525438001 i PRV A PYAEE SOLENOID LEVER
41-4 $25439101 114> %6 SHOULDER SCREW, M6
41-5 S42057000 BEERE P SILENT SHEET
41-6 155559001 1les¥H WASHER, PLAIN
41-7 021060306 13%2+v b6 NUT, 3 M6
41-8 $35729001 1|7+ 4 b 3x20 BOLT, SOCKET M3X20
41-9 021300206 2|23+ Y b3 NUT, 2 M3
41-10 062400816 4|F+~204xs SCREW, PAN M4X8
49 062501016 3|+ ~a5Xx10 SCREW, PAN M5X10
56 538687000 1|3 %% %5557-14R CONNECTOR, 5557-14R
58 $38779001 1|17-R2t>432 GROUND WIRE ASSY
59 026040273 1eESH¥HxzHxa WASHER, PLAIN 4
60 062400663 1|+ ~24x6 SCREW, PAN M4X6
63 340400001 1azgq152F BEAD BAND
“ OPTION PARTS *
10 S$02646001 1|14 Frans MOVABLE KNIFE (5)
117-510-403



M . %#2RE3{% / Bobbin winder mechanism /Spuler/ Mécanisme du bobineur
/ Mecanismo del devanador de la canilla

N . %#& X BfR / Tension release mechanism / Spannungsverminderungsvorrichtung
/ Mécanisme de la lache de tension / Mecanismo relajador de tension

117-510-402

-29-

117-510-404




M . 5%%RE8{% / Bobbin winder mechanism /Spuler/ Mécanisme du bobineur
/ Mecanismo del devanador de la canilla

REF.NO. CODE  [aTY £ X4 NAME OF PARTS |
1 525790001 LR S P R Bl B-WINDER SHAFT BRACKET ASSY
2 $25409001 | 1|1 hvxT% BOBBIN WINDER SHAFT
3 $25410000 | 1|1 rwxoA7 BOBBIN WINDER WHEEL
4 012400636 | 2|7+t Faxe SET SCREW, SOCKET (FT) M4X6
5 $25789000 | 1|5 4729 RUBBER RING, 29
6 $25411001 HEESE LT BOBBIN WINDER ARM SHAFT
7 025080132 | 1|eS5¥#%vavs WASHER, PLAIN S 8
8 048060342 | 1|+ #2786 RETAINING RING, E6
9 $23651001 1|7+ EF6x6kY A SET SCREW, SOCKET (FT) M6X6
10 $25413101 HESSE RS ST P BOBBIN PRESSER SHAFT ASSY
11 $25417001 11 rerix SPRING
12 $25418101 ERS £ £ 1V S SPRING
13 $25419001 | 1|1 FeFR LYY BOBBIN WINDER STOPPER
14 062400816 | 1|+~24xs SCREW, PAN M4X8
15 $25420001 1|#E>+4IR BOBBIN PRESSER (R)
16 062400816 | 1|3 ~zax8 SCREW, PAN M4X8
17 026040236 | 1|ESY¥HZIH%a WASHER, PLAIN 4
18 $10174000 | 1|®avasr+rs DUST GUARD PLATE
21 525478001 | 1[|xZ KNIFE
22 062400616 1|+~ aMmaxe SCREW, PAN M4X6
23 047200642 | 1|27U>FE>AW2 PIN, SPRING ROLL AW2
24 $38736001 | 1|frexsbFaILs3 BOBBIN WINDER TENSION ASSY
24-1 145446001 | 2| +r¥39 o435 TENSION DISC
24-2 100401001 | 1|1 rF3v ik TENSION SPRING
24-3 108265009 | 1|1 +rF3H¥F Y+ TENSION NUT
25 012400636 | 1|7+E54x6 SET SCREW, SOCKET (FT) M4X6
117-510-402

N . R#% X Bi{% / Tension release mechanism / Spannungsverminderungsvorrichtung

/ Mécanisme de la lache de tension / Mecanismo relajador de tension

REF.NO. CODE Q'Y L 3o NAME OF PARTS RV}
1 $38739000 | 1{4 rax7 ¥ — THREAD RELEASE WIRE
2 110161004 | 2|+ baze NUT, SM4.76
3 154607101 1|4 b2 XTL¥—AHTD TENSION RELEASE WIRE HOLDER, D
4 060400616 |  2[/51 > FMaxe SCREW, BIND M4X6
5 012400636 | 1|77k ax6 SET SCREW, SOCKET (FT) M4X6
117-510-404

-30-




. %31 B8R (-400,-9000) / Thread wiper mechanism (-401,-9C1 )
/ Fadenwischvorrichtung (-4C1[1,-9C1[1) / Mécanisme de tire-fil (-4 [,-900)
/ Mecanismo del limpiador de hilo (-4CJ[1,-900)

117-510-405
33=




P. k#.4 BfR (-400,-9000J) / Thread wiper mechanism (-411,-91[)

/ Fadenwischvorrichtung (-4[1[1,-9C1[1) / Mécanisme de tire-fil (-4C]1,-91[])

/ Mecanismo del limpiadorde hilo (-4C]1[1,-9C1[1)

-32.

REF.NO. CODE Q'TY EAA NAME OF PARTS RV
1 $41209051 LIRS AT S VA VP g o THREAD WIPPER SOLENOID ASSY
3 541206001 14 b A% THREAD WIPPER SPRING
4 $41205001 1ez¥Hx WASHER, PLAIN
5 $25449101 1lvbs1s kb UYr 14 SOLENOID SETTING PLATE
6 062300616 3|+~ aM3X6 SCREW, PAN M3X6
7 140647101 1la—-FayzT CORD HOLDER
8 062300616 1|~ aM3x%6 SCREW, PAN M3X6
9 062300616 2|+~ 2M3X6 SCREW, PAN M3X6
10 $33609001 1YL/ F UYHES SOLENOID SETTING BRACKET
11 062401016 2|+~ 74X10 SCREW, PAN M4X10
12 062400616 2|+~ aMaX6 SCREW, PAN M4X6
13 026040236 2| HFIH*a WASHER, PLAIN 4
14 $33610001 1lvbsqEHIN= SOLENOID COVER
15 060400516 1[s94 > FMaxs SCREW, BIND M4X5
16 $25451001 RS A E 72 Ar R o THREAD WIPER SUPPORT
17 525452001 I EE AR /42 &7 B THREAD WIPER CRANK ASSY
18 048040342 1| k2 7E4 RETAINING RING, E4
19 $25454001 1y ha5— SET SCREW COLLAR
20 $25279001 1|7 48w b A7HKEIM355 SET SCREW, (CP) M3.5-5
21 502678001 1|7 1418=i% SPRING
22 525455001 HEEFACAd=A THREAD WIPER ROD
23 110735002 1| H = WASHER
24 048030342 1| b % 7E3 RETAINING RING, E3
25 018400836 2|7+ Rk 4x8 BOLT, SOCKET M4X8
26 $25456001 17529y PLUNGERPIN
27 502681001 11 bS5 THREAD WIPER
28 060400516 11784 > FMaxs SCREW, BIND M4X5
29 146288001 11 kNSt 99h5— THREAD WIPER STUD COLLAR
30 503677001 1| H % WASHER
31 $41207000 1|An—HT4 SPACER RUBBER
32 149097000 1vawt+rv—+ SHEET
33 $25456001 275 v vy PLUNGER PIN

117-510-405



Q1.3 > bA—IIRy 7 ABHR (#BRIE/¥ X L)/ Control box mechanism (Operation panel)
/ Schaltkasten (Bedienungsfeld)
/ Mécanisme du boitier de contrdle (Panneau de commande)
/ Mecanismo de |la caja de controles (Panel de control)

117-510-502

-33-



Q1.3> ha—JLFKR v ZBHR (2{E/¥ % L)/ Control box mechanism (Operation panel)
/ Schaltkasten (Bedienungsfeld)
/ Mécanisme du boitier de contrdle (Panneau de commande)
/ Mecanismo de la caja de controles (Panel de control)

REF.NO. CODE Q'TY By AAq NAME OF PARTS RM
1-2 180627001 1(B-40/%F% L7 3 OPERATION PANEL ASSY, B-40
1-2-1 JO0595001 | [ L ——— OPERATION PANEL FRONT, D-40
1-2-2 J02807001 | [SECES—— PANEL CASE BACK COVER, DD #2
1-2-3 J02685001 | [ OPERATION PANEL, B-40
1-2-6 180701001 i —— PCB ASSY, B-40
1-3 180628001 tleupermsiies 000 |
1-4 180629001 1 |———— OPERATION PANEL ASSY, B-100
1-4-1 J00594001 | OPERATION PANEL FRONT, D-100
1-4-2 J02807001 L B PANEL CASE BACK COVER, DD #2
1-4-3 J02692001 o ETEE——— OPERATION PANEL, B-100
1-4-6 J80703001 | [Se——— PCB ASSY, B-100
1-5 040320815 | S TAPPING SCREW, FLAT 2 M3X8
1-6 040321215 | SR TAPPING SCREW, FLAT 2 M3X12
2 534448001 PAVAE ¥R PANEL SUPPORT BRACKET
3 012400636 2|7+ ET4x6 SET SCREW, SOCKET (FT) M4X6
11 538742001 1= F1 =24 YF7 3 SAFETY SWITCH ASSY
11-1 $38743000 1|v14v0xX1YF93 MICRO SWITCH ASSY
11-2 538744001 1AL YFAE1Z SPRING, SWITCH PLTE
11-3 S$38745001 1RV FHA SWITCH BRACKET
11-4 062020806 2|+ ~32X8 SCREW, PAN M2X8
11-5 140647101 1jla—-Fa4x CORD HOLDER
11-6 062400616 1|+~ 2maxe SCREW, PAN M4X6
11-7 062401016 1|+~3ax10 SCREW, PAN M4X10
11-8 026040236 T\ezH¥HE2H*a WASHER, PLAIN 4
11-9 154514001 1 AR—H%— SPACER
12 062400616 1]+~ amaxe SCREW, PAN M4X6
101 211528001 {+FAEY bR IEXI2 SCREW, PAN (S WASHER) M5X12

<100~240V B > <FOR “100~240V" >
100 J80625001 1|pD7100E % — 7 = DD7100 MOTOR ASSY

-34-

117-510-502




v %7 ZB81%& / Control box mechanism / Schaltkasten

/ Mécanisme du boitier de contrdle / Mecanismo de la caja de controles

-
Ay

Q2.3 bO—JLR

117-510-502

-35-




Q2.3 bBA—JKRy 7 ZARE%/ Control box mechanism / Schaltkasten
/ Mécanisme du boftier de contréle / Mecanismo de la caja de controles

REF.NO. CODE |QTY ErAd NAME OF PARTS RV
<ERERA >
6 180707001 1|84 3 NDD1100-G ST
6-9 $38353001 1Frr%5~07 I .
<ER=1EH>

6 180716001 1[B% INDD3200-G e

6-9 538353001 H i RO - L C——
<FOR “SINGLE PHASE 110V" >

3 180708001 ;| CONTROL BOX ASSY, NDD 1110-H %

6 180719001 | ME——— . CONTROL BOX ASSY, NDD 1110-G %
<FOR "SINGLE & THREE PHASE 220V" >

é 180709001 | e == CONTROL BOX ASSY, NDD 3220-H %

6 180720001 ; | I o= CONTROL BOX ASSY, NDD 3220-G %
<FOR “SINGLE PHASE 230~240V" >

6 180717001 ;| V—— - CONTROL BOX ASSY, NDD 1230-H %

6 180721001 | — - CONTROL BOX ASSY, NDD 1230-G %
<FOR “SINGLE PHASE 230V" CE Spec.>

6 180710001 | ST CONTROL BOX ASSY, NDD 1230EH o

6-1 102732001 | S — - FRONT COVER, NDD

6-2 J00155001 | — 3 SCREW, PAN (S/P WASHER) M4X30

6-3 102730001 | WO w— - TOP COVER, NDD

6-4 102731001 | P UNDER COVER, NDD

6-5 215081001 .| R " SCREW, PAN (S/P WASHER) M4X 10

6-6 062401063 || P—— ” SCREW, PAN M4X10

6-7 028040245 | P = WASHER, SPRING 2-4

6-8 025040173 | I i, WAGSHER, PLAIN S 4

6-9 $38352001 e S = LABEL, ELEC. SHOCK 4 LANG.

6-10 1 NAME PLATE

6-12 101411001 | - SCREW, PAN (S/P WASHER) M4X50

6-13 203878003 b o WASHER, IN TOOTH 4

6-14 414959001 | — . WIRE CLIP

6-15 228295001 | O = HOLDER, KGLS-6S

6-16 229017001 1| PRESS— SCREW, PAN (S/P WASHER) M4X10

6-17 100494001 s | R, = SCREW, PAN (S/P WASHER) M4X 10

6-18 100494001 - | PRETRT— =8 SCREW, PAN (S/P WASHER) M4X10

6-19 102733001 | e . - NUT PLATE, M4

6-20 102826001 | I sl CABLE CLIP, 1-0353

6-21 228295001 | —— - HOLDER, KGLS-6S

6-22 102858001  i| IO CABLE CLIP, D3-0534

6-23 229017001 | PE—— s SCREW, PAN (S/P WASHER) M4X10

6-24 229017001 | PP - SCREW, PAN (S/P WASHER) M4X10

6-25 229017001 | Prr——— - SCREW, PAN (S/P WASHER) M4X10

77 Ref. No.6, N0.6-33, N0.6-33-1 DERShIE. :— A7 L — k(Ref.N0o.6-10) DEIZ # I L /= k.

BREOEEHN "H" OBRKEIEFXTEV, WA PeHO" DHEEHE. BEEOXKEN "6 " O ETETF AL,
7 Check the type of name plate (Ref No. 6-10) before ordering Ref No.6, No. 6-33 and No. 6-33-1 parts. If the name plateisa” PHOO “, name

TEXTEW, BEH  pHOO » OB,

plate, order the parts which have “ H " at the end of the part name. If the name plate isa " PGLIO] “ name plate, order the parts which
have " G “ at the end of the part name.

7t Vor dem Bestellen der Teile Nr.6, Nr.6-33 und Nr.6-33-1 miissen Sie das Schild mit der Maschinenbezeichnung (Nr. 6-10) Gberprifen. Bei
einem “PHCI[ "-Schild missen Sie die Teile bestellen, deren Bezeichnung am Ende ein * H ” hat und bei einem " PGLIC] “ -Schild miissen
Sie die Teile bestellen, deren Bezeichnung am Ende ein “ G ” hat.

¥ Vérifier le type de la plaque de nom (Ref No. 6-10) avant de commander les pidces de Ref. No. 6, No. 6-33 et No. 6-33-1.Si la plague de nom
estune plague " PHODO “, commander les piéces possédant un ” H ” 4 la fin du nom de piéces. Si la plague de nom est une plaque “ PG
", commander les pieces possédant un” G " 4 la fin du nom de piéces.

77 Verificar el tipo de placa de nombre (no. de ref. 6-10) antes de ordenar las partes no. de ref. 6, 6-33 y 6-33-1.Sila placa de nombre es del tipo
“PHOO “, ordenar las partes que tengan una” H “ al final del nombre de parte. Si la placa de nombre es del tipo "PGLIC] *, ordenar las
partes que tengan una” G " al final del nombre de parte.

117-510-502

-36-



Q2.3 > hO—JLFKR v 7 ZRE% / Control box mechanism / Schaltkasten
/ Mécanisme du boitier de contréle / Mecanismo de la caja de controles

117-510-502



Q2.3 A —JLR v 7 AR/ Control box mechanism / Schaltkasten
/ Mécanisme du boitier de contréle / Mecanismo de la caja de controles

REF.NO. CODE Q'TY | NAME OF PARTS RNV
6-26 228295001 |  2|——mm HOLDER, KGLS-6S
6-27 101892001 | I . HOLDER, KGPS-65
6-28 229017001 B SCREW, PAN (S/P WASHER) M4X10
6-29 102825001 L - REPEATE CABLE TIE, RF140
6-31 102729001 (|| (P » EMC CORE, E2130MRC
6-33-2 180712001 || P— - POTENTIOMETER SET
6-33-3 037301016 |  2csisiumisinse s TAPPING SCREW, PAN V M3X10
6-34 J00353001 |  3feeese e SCREW, PAN (S/P WASHER) M5X 14
6-35 180713001 || SR - PCB ASSY, CONTROL
50 234618001 | 3 |-rmereeeme a BOLT, M8X65
51 021080206 | 3 |-rrrrreee NUT, 2 M8
52 025080336 |  3|-oeeeer - WASHER, PLAIN L 8
53 028080246 B — WASHER, SPRING 2-8
54 $03816001 | 2|—secacn WOOD SCREW, M4.5X16
55 200190004 | 5 |usssemmen STAPLE
6-33 180711001 1| TRADLE UNIT ASSY, H Te
6-33-1 102742001 Ll —— TRADLE SUB ASSY, H 7
6-33 J80718001 L e — — TRADLE UNIT ASSY, G e
6-33-1 103006001 L — TRADLE SUB ASSY, G A
<FOR"110V“>
6-11 J02724001 | - TRANSFORMER
6-36 180714001 L - PCB ASSY, POWER NDD 1-120V
<FOR "220~240V" >
6-11 J02723001 L TRANSFORMER
6-36 180715001 1 |- - PCB ASSY, POWER NDD 3-240V
<FOR "Max. 240V" >
6-30 J02726001 1 [ - FIXED RESISTOR, M
6-32 J02725001 Ll B ~ EARTH INDUCTOR
<FOR "SINGLE PHASE 230V” CE Spec.>
6-32 102775001 1] memmemeemeee e EARTH INDUCTOR
AT a B "OPTION PARTS"
<FOR “Standing operation” >
60 J02953001 1|—— FOOT PLUG ASSY

<> Ref. No.6, N0.6-33, N0.6-33-1 DEfG{E. % — LT L — h(Ref.No6-10)DEIEZ £ B LA L.

BREOXEN “H"OBEETELTEW, BEgs'peO0 " OEHEE. BREOKESN “G" OfME EXL T SV,
¥ Check the type of name plate (Ref No. 6-10) before ordering Ref No.6, No. 6-33 and No. 6-33-1 parts. If the name plateisa ” PHLILI ", name
plate, order the parts which have “ H " at the end of the partt name. If the name plate isa " PGCI[] " name plate, order the parts which
have " G “ at the end of the part name.
<z Vor dem Bestellen der Teile Nr.6, Nr.6-33 und Nr.6-33-1 miissen Sie das Schild mit der Maschinenbezeichnung (Nr. 6-10) Gberprifen. Bei
einem “PHOO “-Schild mussen Sie die Teile bestellen, deren Bezeichnung am Ende ein " H ” hat und bei einem “ PGLI[] * -Schild missen
Sie die Teile bestellen, deren Bezeichnung am Ende ein " G ” hat.
¥¥ Vérifier le type de la plaque de nom (Ref No. 6-10) avant de commander les piéces de Ref. No. 6, No. 6-33 et No. 6-33-1. Si la plaque de nom
est une plaque “ PHL ”, commander les piéces possédant un ” H “ 4 la fin du nom de piéces. Si la plague de nom est une plaque “ PGLI
" commander les piéces possédant un” G " 4 la fin du nom de piéces.
Y Verificar el tipo de placa de nombre (no. de ref. 6-10) antes de ordenar las partes no. de ref. 6, 6-33 y 6-33-1. Si la placa de nombre es del tipo
“pHCIO ", ordenar las partes que tengan una” H “ al final del nombre de parte. Si la placa de nombre es del tipo “PGLIL] “, ordenar las
partes que tengan una” G “ al final del nombre de parte.

-38-

ZENTFEW, BEAN"PHOD " DIFEE.

117-510-502



R. E¥ XAy FEMR (F 7 3 2 8&) / Knee switch mechanism (Optin parts)
/Knieschalter (Sonderzubehér) / Mécanisme de interrupteur de genou (Piéces en option)

/ Mecanismo del conmutador de rodilla (Piezas opciona)

1-
|
2

} {

i:‘.@_-':iﬁl-ﬂ I-g

fﬂr& sl

@

117-510-507
S. H¥R X 1 v FBR / Quick reverse switch mechanism / Umkehrschalter
/ Mécanisme de interrupteur de marche arriére rapide
/ Mecanismo del conmutador de inversion rapida
117-510-508

-39-



R. E¥ X1 v FER(F 73 8) / Knee switch mechanism (Optin parts)
/ Knieschalter (Sonderzubehdr) / Mécanisme de interrupteur de genou (Piéces en option)
/ Mecanismo del conmutador de rodilla (Piezas opciona)

REF.NO. CODE |qTY Eriq NAME OF PARTS R\VY
1 $25457001 1le¥z1yFss KNEE LIFTER SWITCH ASSY
1-1 142026003 | 1|e¥21vF857v7 KNEE SWITCH SHAFT
1-2 $25458001 ez 1v785o098 KNEE SWITCH SHAFT BRACKET
1-3 017081616 1|# F8X16 BOLT, M8X16
1-4 $25347001 1e¥ 752 b KNEE LIFTER PLATE STOPPER
1-5 017060816 |  1|#L 6x8 BOLT, M6X8
1-6 507027001 ewzrysrruvsrrs KNEE LIFTER SWITCH PLATE
1-7 062401006 | 4 |>~24x10 SCREW, PAN M4X10
1-8 025040233 | 4|eS¥#zxFava WASHER, PLAIN M 4
1-9 028040243 | 4|12y Hz24 WASHER, SPRING 2-4
1-10 021400164 | 4|Fvr1324 NUT, 1 M4
1-11 $31938001 1| xfyFa-Ks3 SWITCH CORD ASSY
1-11-1 $31939001 7Y rr1YF2 3 FOOT SWITCH ASSY
1-11-2 146046000 | 2|#ro>a%%% NYLON CONNECTOR
1-11-3 146194000 | 1|+1Orax74- NYLON CONNECTOR
1-12 149799000 [ 1|5135v7s BEAD BAND (5)
2 034422503 | 4|+%5F7 % Y41x25 WOOD SCREW, FLAT M4.1X25
117-510-507
S. H¥ R 1 v F AR/ Quick reverse switch mechanism / Umkehrschalter
/ Mécanisme de interrupteur de marche arriére rapide
/ Mecanismo del conmutador de inversion rapida
REF.NO. CODE  [QTY Er A1 NAME OF PARTS RV
1 $38747001 1RPoF2T-42%43 REVERSE ACTUATOR ASSY
1-1 $32902101 1RRIYFH4T REVERSE SWITCH SUPPORT
1-2 $32903000 | 1|RR1YF&1 REVERSE SWITCH BRACKET
1-3 $32904000 [ 1|77F2x-%- ACTUATOR
1-4 $32905000 | 1|rRRAYF/i% SPRING, REVERSE SWITCH
1-5 $38748000 [ 1|RR1YF43 REVERSE SWITCH ASSY
1-6 060300606 1{/54 > K3X6 SCREW, BIND M3X6
2 062400616 | 2|>~2Max6 SCREW, PAN M4X6
117-510-508

-40-



T. [TEEERRFR ( 7 2 3 > 884n) / Attachment set (Optin parts)

/ Anbausatz (Sonderzubehdr) / Jeu d’accessoires (Piéces en option)

/ Juego de fijacion (Piezas opciona)

Mo e e e i

117-510-940

-41-




T. fTEEERR (F 7 > 3 > &fan) / Attachment set (Optin parts)
/ Anbausatz (Sonderzubehor) / Jeu d'accessoires (Piéces en option)
/Juego de fijacion (Piezas opciona)

REF.NO. CODE Q'TY B XA NAME OF PARTS
1 183955001 1Mo21 b2y b LOWER THREAD DETECTOR SET
1-1 538661001 Ll 78 O P e B LOWER THREAD DETECTOR ASSY
1-1-1 538662001 Tfe>y—bU2Ir7rL—» SENSOR SET PLATE
1-1-2 $38663000 1\Ex2 Kb /1KY 3 PIN DRIVING SOLENOID ASSY
1-1-3 $38665000 1|KF>oax-% POTENSION METER
1-1-4 062300616 2|+~ 2Mm3X6 SCREW, PAN M3X6
1-1-5 $38667001 o FoLn— DRIVING LEVER
1-1-6 012400436 2|7FkZaxs SET SCREW, SOCKET (FT) M4X4
1-1-7 538668001 12229445 SLIDER ASSY
1-1-7-1 538671000 1orevavEs DETECT PIN
1-1-7-2 014300335 1|7+27HK33xX3 SET SCREW, SOCKET (CP) M3X3
1-1-8 538672001 1NAZ14-H1F SLIDER GUIDE
1-1-9 062350416 2|F+~103.5X4 SCREW, PAN M3.5X4
1-1-10 538673000 1|E-HTE PIN GUIDE
1-1-11 062351216 2|9~ a35%12 SCREW, PAN M3.5X12
1-1-12 538674001 1T bl—-03 POTENSION LEVER ASSY
1-1-12-1 $38689001 1|FKFvaLn-—~-2 POTENSION LEVER BASE
1-1-12-2 538690000 1|RF>2aLn— POTENSION LEVER
1-1-12-3 062400816 1[#~2axs SCREW, PAN M4X8
1-1-12-4 025040236 1|ez¥HizFaya WASHER, PLAIN M 4
1-1-12-5 028040246 T/ 2 ¥H %24 WASHER, SPRING 2-4
1-1-13 012400436 1|7+ EZaxa SET SCREW, SOCKET (FT) M4X4
1-1-14 538675001 [ B 8 o - g SV 7 o - LOWER THREAD SENSOR SET PLATE
1-1-15 062400616 2[F~amaxe SCREW, PAN M4X6
1-1-16 $38676000 1revauxhii- DETECT COVER
1-1-17 062350416 4|+ ~N23.5%4 SCREW, PAN M3.5X4
1-2 062500816 2|+ ~25x8 SCREW, PAN M5X8
1-3 538677050 1|Fagrqa—-F73 CONNECTING CORD ASSY
1-4 062350416 1|#~235x4 SCREW, PAN M3.5X4
1-5 340400001 (N ==t AGZ BEAD BAND
1-6 $25780001 NARESr—2%9 3 BOBBIN CASE ASSY

<¥EHHE> <FOR “Shin-gosen” >
2 183910001 1o dyeeni—vey b PARTS SET FOR NEW SYNTHETIC FABRIC
2-1 $35775310 1[/vUDBXINS#10% 3 NEEDLE ASSY (DBX1 NS#10)
2-2 535776101 1|/vU 1 2AB14M NEEDLE PLATE AB14M
2-3 502748001 U E AT FEED DOG (AB)
2-4 535777001 1443 PRESSER FOOT ASSY
2-5 $35779001 1A FaAELy Y73 PRESSER REGULATING SCREW ASSY
2-5-1 535780001 1A$ZTFIoE YR PRESSER REGULATING SCREW
2-5-2 535781001 1[FHT7YFa VRS PRESSER BAR PRESSURE REGULATIN G SCREW
2-5-3 535782001 1|[FHTPY TP IF=% PRESSER BAR PRESSURE GAUGE
2-5-4 535783001 1| AT Fam vz PRESSER REGULATING SPRING
2-6 147514001 1|A4 /% PRESSER SPRING
2-7 S$35784901 1avvshzrPnay 2 ROTARY HOOK BOX ASSY (RP)
2-8 $35786001 1NAANTFTI22T CAP SCREW
2-9 535788001 1A hFIIRIE193 UPPER TENSION REGULATOR ASSY
2-9-4 100399001 IR A SPRING
2-9-7 115188001 1o bFaoanz TENSION SPRING
<HREAHFEIZA> <FOR “Threasd tension checking” >

3 183922001 e = s S 5 Y TENSION GAUGE SET
3-1 S36745001 | g wr—y TENSION GAUGE
3-2 536746001 1| T sauyr—o—=398 TENSION GAUGE CASE ASSY
3-3 142443001 1|2¥ %7 21.9X%52 SCREW DRIVER, 1.9X52

-42-

117-510-940




U.%k3$1 v b (F 732 EBR) / Thread wipper set (Optin parts)
/ Fadenwischvorrichtung (Sonderzubehor) / Mécanisme de tire-fil (Piéces en option)
/ Mecanismo del limpiador de hilo (Piezas opciona)

117-510-941

A3



U.R3h1 v b (F 73 88&) / Thread wipper set (Optin parts)
/ Fadenwischvorrichtung (Sonderzubehdr) / Mécanisme de tire-fil (Pieces en option)
/ Mecanismo del limpiador de hilo (Piezas opciona)

-44-

REF.NO. CODE Q'TY Bt NAME OF PARTS RV
1 183956001 11 ens1EYk THREAD WIPPER SET
1-1 183957001 11 rns14s% THREAD WIPPER ASSY
1-1-1 541209051 IEG VAT E @V AVVE & &8 THREAD WIPPER SOLENQID ASSY
1-1-2 541206001 IR AT R AT THREAD WIPPER SPRING
1-1-3 $41205001 1leaH¥Hx WASHER, PLAIN
1-1-4 $25449101 1vbLssRbU Y T2 SOLENOID SETTING PLATE
1-1-5 062300616 3|+~ aM3X6 SCREW, PAN M3X6
1-1-6 140647101 IEERE R - CORD HOLDER
1-1-7 062300616 1|#~aMm3x%6 SCREW, PAN M3X6
1-1-8 062300616 2|+~ OM3X6 SCREW, PAN M3X6
1-1-9 $33610001 LA g PATS SOLENOID COVER
1-1-10 060400516 1|/84 > Fmaxs SCREW, BIND M4X5
1-1-11 S41207000 1 Ax—HyT4 SPACER RUBBER
1-2 $33609001 LB AT RV o ¢ SOLENOID SETTING BRACKET
1-3 062401016 2|#+~2ax10 SCREW, PAN M4X10
1-4 062400616 2 |F~amaxs SCREW, PAN M4X6
1-5 026040236 2|lESHHXIH %4 WASHER, PLAIN 4
1-6 183891001 IER AT E e A THREAD WIPPER SHAFT ASSY
1-6-1 525451001 LS WATR SR Ar ok 4 THREAD WIPER SUPPORT
1-6-2 $25452001 1|1 bNSZL2T72293 THREAD WIPER CRANK ASSY
1-6-3 048040342 1|~ 2x7E4 RETAINING RING, E4
1-6-4 525454001 1Y bhs— SET SCREW COLLAR
1-6-5 $25279001 1|7% <k A4K3IM35-5 SET SCREW, (CP) M3.5-5
1-6-6 S02678001 P EFA A3 SPRING
1-6-7 $25455001 11T knZcOYF THREAD WIPER ROD
1-6-8 048030342 1|k A7E3 RETAINING RING, E3
1-6-9 110735002 1% WASHER
1-6-10 $03677001 14 % WASHER
1-6-11 146288001 1|1 kNS E0HT— THREAD WIPER STUD COLLAR
1-6-12 060400516 11731 > KMaxs SCREW, BIND M4X5
1-6-13 149097000 13942~ F SHEET
1-7 018400836 2| 7FHE I baxs BOLT, SOCKET M4X8
1-8 525456001 | o2 o oot o o PLUNGER PIN
1-9 S02681001 IIES A THREAD WIPER
1-10 $25456001 2|75 vvES PLUNGERPIN

117-510-941



V. BRET EHSEER (4 7 2 3 2 8B&R) / Presser foot lifting solenoid set (Optin parts)
/ Solenoidsatz fur die anhebung des stoffdrickerfuBes (Sonderzubehér)
/ Conjunto aéreo del levantador del pie (Piéces en option)
/ Conjunto solenoide del levantador (Piezas opciona)

1-8-11-1

TN

1-8-12

1-8-11

- -

|
|
|
l
I
|
|
*
|
1
I
\

I
|

1-8-4 1-8-5 @ 0

1-8-6—

1-8-8
1-8-9

) —1-8-7

-45-

117-510-943




V. BHIRI E7RER (F 72 3 BB / Presser foot lifting solenoid set (Optin parts) /

Solenoidsatz fuir die anhebung des stoffdrickerfuBes (Sonderzubehér) / Conjunto aéreo del
levantador del pie (Piéces en option) / Conjunto solenoide del levantador (Piezas opciona)

REF.NO. CODE |aTY EoAd NAME OF PARTS RV

<Ry Fit> <With "Knee switch assy” >

1 183959001 HF V44T 745€Y bA PRES. FOOT LIFTERSOL.SET A
<BRfvFE> <With-out “Knee switch assy” >

1 183960001 1WFrid4T 745ty B PRES. FOOT LIFTERSOL.SETB

1-1 538800001 1\ FrixyIrPHres PRESSER FOOT LIFTER SOL. ASSY

1-1-1 538801051 1A T7HFILLITES X PRESSER FOOT SOLENOID ASSY

1-1-1-1 516625050 1|dLR bYIN— RUBBER STOPPER

1-1-1-2 516626151 vEES WASHER

1-1-143 154730051 1|k 2 7E15 RETAINING RING, E15

1-1-1-4 538803050 11Ba—F1007 2 B-CORD ASSY, 100

1-1-1-5 538804050 1|{wa—F100%7 = W-CORD ASSY, 100

1-1-2 $33626001 1|vLbs/14F81442 PRES. FOOT LIFT. SOL. BRACKET ASSY

1-1-2-1 $25353000 1| FHTFHFUIL /A FAS PRES. FOOT LIFT. SOL. BRACKET

1-1-3 516625000 T|dLRRYIt— RUBBERSTOPPER

1-1-4 062061416 3|F~26X14 SCREW, PAN M6&X14

1-1-5 $16630001 1|e PIN

1-1-6 048050142 2| AT RETAINING RING, C5

1-1-7 525354101 1Ay 7sroF PRESSER BAR LIFTING LEVER

1-1-8 062501416 1|#+~3as5x14 SCREW, PAN M5X14

1-1-9 $25355001 1FHTTHESY PRESSER FOOT LIFTING SHAFT

1-1-10 $25356001 N E S PRESSER FOOT LIFTING PLATE

1-1-11 §25307001 11 A x5 SCREW, M5

1-2 $25357101 A4 7HLh PRESSER FOOT LIFTING ROD

1-3 $25281001 2|42 Ts SHOULDER SCREW, M5

1-4 025080132 3lesvHzoays WASHER, PLAIN S 8

1-5 028080242 3|1 HFHF2-8 WASHER, SPRING 2-8

1-6 018082522 3|7+ HE N b8X25 BOLT, SOCKET M8X25

1-7 $30319001 21248V F STUD
<tv hAR> <FOR "SetA" >

1-8 S$25457001 1|leFR1YF4 3 KNEE LIFTER SWITCH ASSY

1-8-1 142026003 TN RAYFa5FIy KNEE SWITCH SHAFT

1-8-2 525458001 1NeHRAYFaFTo94y KNEE SWITCH SHAFT BRACKET

1-8-3 017081616 1] L +8X16 BOLT, M8X16

1-8-4 525347001 1NEFFTFR Ry KNEE LIFTER PLATE STOPPER

1-8-5 017060816 1]#£) rexa BOLT, M&X8

1-8-6 S07027001 R4V FRUYEFT% KNEE LIFTER SWITCH PLATE

1-8-7 062401006 41+~ 24x10 SCREW, PAN M4X10

1-8-8 025040233 dles¥HxFada WASHER, PLAIN M 4

1-8-9 028040243 4|82 i % 2-4 WASHER, SPRING 2-4

1-8-10 021400164 41+Y 1224 NUT, 1 M4

1-8-11 531938001 1A YFa-F23 SWITCH CORD ASSY

1-8-11-1 $31939001 1NZYRRAYFIZ FOOT SWITCH ASSY

1-8-11-2 146046000 2|1FrQrax9% NYLON CONNECTOR

1-8-11-3 146194000 11+q0raz9749— NYLON CONNECTOR

1-8-12 149799000 1a135v7s BEAD BAND (5)

1-9 034422503 Al + 4S5 EY 2 T41X25 WOOD SCREW, FLAT M4.1X25

1-10 2001390001 212579 TN STAPLE

117-510-943



W . F — % B8{%& / Motor mechanism / Motor / Mécanisme du moteur / Mecanismo del motor

1-4

1-6

A7

117-510-650




W . E — Z & / Motor mechanism / Motor / Mécanisme du moteur/Mecanismo del motor

REF.NO. CODE |q7Ty EvAq NAME OF PARTS RV
<100~240VH > <FOR "100V~240V" >
J80625001 1|op7100F—42 4 3 DD7100 MOTOR ASSY

1-4 102806001 | I—— STATOR ASSY, DD7100

fd 102804001 | IR ROTOR, DD7100 #2

1-2 076202801 | rrm—— BALL BEARING, 620272

1-3 203684001 [} TR WASHER, WAVE M 0.3X27.5X34.9

1-5 102790001 -/| TSNS SN DD BRACKET (F), #2

1-6 102791001 i Fven N N DD FRAME COLLAR (A), #2

17 102792001 | T — DD BRACKET (A), #2

1-8 102793001 | PE—— DD BEARING SUPPORT

1-9 102794001 7 | E——— SCREW, PAN (S/P WASHER) M4X95

1-10 102795001 ¥ | ER—— SCREW, PAN (S/P WASHER) M4X115

1-11 180704001 | SRR MR SENSOR ASSY, #2

1-12 229017001 - | TR SCREW, PAN (S/P WASHER) M4X10

1-13 062401063 § b SCREW, PAN M4X10

1-14 028040245 | [S— WAGSHER, SPRING 2-4

1-15 025040173 [ [— . WASHER, PLAIN S 4

1-16 180705001 | I— Bl DRUM ASSY, #2

1-16-1 014400522 | 2 |reeee - SET SCREW, SOCKET (CP) M4X5

1-17 180706001 | o NDD ENC PCB ASSY

1-18 229017001 .| PN g SCREW, PAN (S/P WASHER) M4X10

1-20 02815001 1 E— o PULLEY ASSY, DD7100 #2

1-20-1 014060832 | ‘Z|essesasc SET SCREW, SOCKET (CP) M6X8

1-21 102802001 1| [ - TOP COVER

-48-

117-510-650



. B4 SRR / Power supply equipment mechanism / Stromversorgung
/ Mécanisme de I'equipment en alimentation électrique
/ Mecanismo del equipo de alimentacién de corriente

117-510-515
-49-




X . BEESLEMR / Power supply equipment mechanism / Stromversorgung
/ Mécanisme de I’equipment en alimentation électrique
/ Mecanismo del equipo de alimentacién de corriente

REF.NO. CODE Q'TY E XA NAME OF PARTS R
1 J02839001 T|Fswo7 31100V [
2 J03008001 1 |-mmmmemeee e - SWITCH ASSY, 2P110V
3 102841001 T | mmmmemmmmm e - SWITCH ASSY, 2P120V OCR
4 J03000001 [} ———— SWITCH ASSY, 2P120V CA
5 J03001001 1 |-mmmm e -- SWITCH ASSY, 2P120V OCR CA
6 J02844001 B - SWITCH ASSY, 2P240V
7 J03003001 jf EEEEE SWITCH ASSY, 2P240V AU
8 J03002001 [ B — SWITCH ASSY, 2P240V OCR
9 J02843001 { [ F——————— PLUG ASSY, 2P240V
10 102837001 117> sw¥% 3 3-2a0v SWITCH ASSY, 3P240V
11 102842001 | [ ——— SWITCH ASSY, 3P240V OCR
12 J03004001 EEREC————. SWITCH ASSY, 3P240V CA
13 J03005001 ] e SWITCH ASSY, 3P240V OCR CA
W EROBSE. HENSE—BERFTRBREILLTITEYL,
# Check the replacement parts product number in the Different parts list before ordering the above parts .
# Kotrollieren Sie vor dem Bestellen der obenstehenden Teile die Ersatzteilnummer in der anderen Teileliste.
# Vérifier le numéro de piéces avant de commander les piéces cidessus.
i Verificar los nombres de las partes de requesto en la Lista de partes diferentes antes de ordenar las partes de arriba.
Sp1. {tHRAIERSA—% 3% / DIFFERENT PARTS LIST / ZUBEHORLISTE
/ LISTE DES PIECES ACCESSOIRES / LISTA DE PIEZAS ACCESORIAS
T A4 v F |SWITCH ASSY
B 4§ /Single phase =48 / Three Phase
REF. NO.
100V 110V 220V 230V 240V 230V CE 200V 220V
X-1 102839001
X-2 --- J03008001 - - - - - ---
X-3 102841001
OCR
X-4 J03000001
Canada
X-5 103001001
Canada OCR
X-6 - - 102844001 € “— “«— ——— e
X-7 e 103003001 s
Australia
X-8 - -— J03002001 «— -~ -— - -
OCR
X-9 - e J02843001 « «— «— ——— -
X-10 - - == --- - -—- J02837001 =
X-11 == - o o - —— - 102842001
OCR
X-12 - 103004001
Canada
X-13 e - - e === -— -—- JO3005001
Canada OCR
117-S10-515

-50-



. {1E@5RR{% / Accessories / Zubehor / Accessoires / Accesorios

105-7 105-3

105-1 105-2 3 = J 105-4 105-5
"°’ B

<FOR"-OJOS5">
10

oy R
A,

&2

<FOR "EXPORT' >

Eféj_____\ -—29 30 | %

53-11  53-12

OfREOBEREIEETIENFSNET,

©) The details of included accessories are subject to change.

© Anderungen in der Aufstellung der Mitgelieferten © Les détails des accessoires inclus sont sujets a des changements.
Zubehdre sind vorbehalten. © Los detalles des accesorios incluidos pueden variar.

117-510-910
-51-




Z . 1T/ESARE{% / Accessories / Zubehdr / Accessoires / Accesorios

REF.NO. CODE [qQTY Ao NAME OF PARTS RMVY
3 S17774001 1277 247X250 SCREW DRIVER, 4.7X250
50 114483002 1|RUA15—2%2 OILER ASSY
51 154702101 1MNAs1ass OIL TANK
53 502763302 1|4 b&2541%7 22DR COTTON STAND ASSY 2DR
53-1 156112003 11laz4/¢17D COLUMN PIPE (D)
53-2 $02777001 1|/¢1 D3 S+ b8 PIPE (D) SCREW SET (B)
53-2-1 150206002 1|EZ¥H %186 WASHER, PLAIN 16
53-2-2 538648001 1l6ha 25V FUSE NUT, U5/8-28
53-2-3 150174000 1asaxyyrs COLUMN CAP
53-2-4 501005000 2|1 bAFdA4 RUBBER WASHER
53-3 150172003 1asant7 COLUMN PIPE
53-4 150106003 |l b= i 067 B P B COLUMN JOINT ASSY
53-4-1 062501406 2|+~ 05X14 SCREW, PAN M5X14
53-4-2 021500106 2(133 Y b5 NUT, 1 M5
53-5 150174000 1asLxvyT COLUMN CAP
53-6 502778002 12T =R sd =2 SPOOL HOLDER 2
53-7 502780001 1AF=nzTEY b2 SPOOL SCREW SET 2
53-7-1 150179002 2127 —034o8B SPOOL SHAFT (B)
53-7-2 028050246 218 Hx2-5 WASHER, SPRING 2-5
53-7-3 021500106 4132+ k5 NUT, 1 M5
53-7-4 S$37037001 1|~k 5 ¥5X32 SCREW, PAN (P WASHER) M5X32
53-7-5 $37038001 1|+~X3 k5 Hs5x14 SCREW, PAN (P WASHER) M5X 14
53-8 150180001 2o 5H3 SPOOL STAND BASE
53-9 150182000 2|27 ==Y b SPOOL MAT
53-10 126863001 2127 -9y SPOOL CUSHION
53-11 S02786002 1| ALY Enti—432 THREAD HANGER ASSY 2
53-12 S02747001 11 b SPRING
105 183814001 1|18=vo 3 PARTS ASSY
105-1 142443001 12T v71.9%52 SCREW DRIVER, 1.9X52
105-2 118837001 1|2 ~723.4X70 SCREW DRIVER, 3.4X70
105-3 100887001 1|2 7548X%9 WRENCH, 8X9
105-4 146049001 1|l6h 7Ky ZiNF2 HEXAGONAL WRENCH, 2
105-5 142721001 16 v HEHRiv+3 HEXAGONAL WRENCH, 3
105-6 506055009 E&ES HEAD REST (5)
105-7 107780001 11 Z2/8410x12 WRENCH, 10X12
<FOR"-OJ0O1">
8 535775309 1[/v1Y) DBXINS#9% X NEEDLE DBX1 (NS#9) ASSY
8 537061309 11771 DPXSNS#9% = NEEDLE DPX5 (NS#9) ASSY
10 146290001 3|HE BOBBIN
<FOR”-(J[J3">
8 100265431 11322 JDBX1#117 2 NEEDLE DBX1 (#11) ASSY
8 107415411 113N )DPXS#117 2 NEEDLE DPX5 (#11) ASSY
10 146290001 3|HKE BOBBIN
<FOR"-[1[15">
8 100265442 132> pBx1#227 3 NEEDLE DBX1 (#22) ASSY
8 107415422 112221 1)DPX5#227 2 NEEDLE DPX5 (#22) ASSY
10 117132001 3[xE BOBBIN
<ERH> <FOR "JAPAN ONLY" >
27 143882001 PN o 3-i = S (SSuUSSA——
28 143910009 | 2| b FELUnsrda |
29 525470000 2 bm7o%06  <stEA>
30 $25470002 20979 FdL <T = —{ll> |-mmmmmmmemeemeee
31 109714000 glvx |
<kt H> <FOR "EXPORT' >
34 183945001 | . RUBBER HINGE ASSY
52 144222001 | SR - HEAD COVER

-52-

117-510-910




Sp2 . {1HE7IER S —5 % / DIFFERENT PARTS LIST/ ZUBEHORLISTE / LISTE DES PIECES ACCESSOIRES
/ LISTA DE PIEZAS ACCESORIAS

f+4% / Specification
-0
-00s3 -O0s
ANBENR | gy B4 A
REF. NO. k> % 1 /NAME OF PARTS / For Thin & At _
Difficultt / For Medium | /For Thick
Heut _°'| Thick Materials
sew materials Materials
C-12 K  NEEDLE BAR 514811001 - 502811001
514815001 «— -
c-18 3 2>nY) [ NEEDLE $35775009 100265031 100265042
DBxX1 (NS#9) pBx1(#11) DBX1 (#22)
S37061009 107415011 107415022
pPX5 (NS#9) DBX1 (#11) DPX5 (#22)
Cc-22 1)« %2 |NEEDLE PLATE 538760001 145971001 147245001
111859301 111859301 150792001
D-3 FHITFITEYRY 535779001 531012001 —
/ PRESSER ADJUST SCREW
D-5 4 I/v% /PRESSERSPRING 147514001 513561101 141728001
D-7 4 x4 3 /PRESSER FOOT ASSY S$35777001 153037201 145157101
$38190001 536902001 150789101
- - 536903001
E-79 #4 1 /FEED DOG 502748001 502742001 S02743001
503885001 111860101 150793001
H-14 MFHTRA 02602001 «— 159324001
/BOBBIN CASE HOLDER POSITION
BRACKET
H-16 o v 4 Aa<w /ROTARY HOOK ASSY 506106001 502603101 148846001
H-18 H#E > /BOBBIN 146290001 = 117132001

-53-

117-510-000




Sp3 . {H1#RIERA— &5 / DIFFERENT PARTS LIST/ZUBEHORLISTE / LISTE DES PIECES ACCESSOIRES
/ LISTA DE PIEZAS ACCESORIAS

B E /Single phase =48/ Three Phase
REF. No
I Name of Parts 100V 110V 220V 230V 240V 230V CE 200V 220V
Q2-6 conTROLBOX | 180707001 | 80708001 | J80O709001 | JBO717001 | J80O717001 | J80O710001 | JBO716001 | JBO709001
RASS I agy .| NOPAI9GE | NOUTHIO M | NDDA2ZDH | NODY230:H | NDDI23O:H | NDDTZ0EH | NDDI20RG | N0
180719001 | J80720001 | J80721001 | J80721001 80720001
NDD1110-G | NDD3220-G | NDD1230-G | NDD1230-G NDD3220-G
Q2-6-11 | TRansFoMER J02724001 | 102723001 « «— «— 102723001
<110/1120v > < 220230V > <220/230V >
Q2-6-17 | screw 100494001 “— - “«— o 100494001
Q2-6-30 FIXED RESISTOR == 102726001 ] €= « — J02726001
Q2-6-32 | eartH 02725001 ol «— « J02775001 102725001
INDUCTOR
Q2-6-33 TREADLE UNIT - 180718001 €« «— “— €« - J80718001
L. wsvie | IO, RSO N ——
TREADLE UNIT = J80711001 «— €= = <« mn J80711001
ﬁ ASSY, H
Q2-6-33-1 | tReaoLe sus - J03006001 «— «— €= <= - 103006001
e O wsve e ]
TREADLE SUB 102742001 “— “— “— «— 102742001
‘),_% ASSY,H
Q2-6-35 PCB ASSY, - 180713001 « «— &« «— - J80713001
CONTROL
Q2-6-36 | rcaassy, e 180714001 | J80715001 « e = - 180715001
POWER
Q2-60 FOOT PLUG ASSY --- 102953001 < £~ «— «— --- 102953001
<OPTION>

7¢ Ref. No.Q2-6, Q2-6-33, Q2-6-33-1 DERERIE . 35R—T DR — LT L — F(Q2-6-10) DE R ZHERB L /- L.

-t

[

FRXTFTEWV, BMENF "PHOD " DBE R, BRBOKEN "H" OBRKE TEXT &V, BEY "pelO"
DBEEB. BREOEXKEDY "G DE&E JEXLT &\,
¥¢ Check the type of name plate (Q2-6-10) on page 35 before ordering Ref No. Q2-6, Q2-6-33 and Q2-6-33-1 parts.
If the name plateisa “ PHCICJ " name plate, order the parts which have " H ” at the end of the part name.
If the name plateisa “ PGLI[] " name plate, order the parts which have * G ” at the end of the part name.
< Vor dem Bestellen der Teile Nr.Q2-6, Q2-6-33 und Q2-6-33-1 mussen Sie das Schild mit der
Maschinenbezeichnung (Q2-6-10) auf Seite 35 Uberprufen. Bei einem "PHLI[] "-Schild mussen Sie die Teile
bestellen, deren Bezeichnung am Ende ein “ H ” hat und bei einem " PGLI[] “ -Schild missen Sie die Teile
bestellen, deren Bezeichnung am Ende ein “ G “ hat.
¥ Vérifier le type de la plague de nom (Q2-6-10) 4 la page 35 avant de commander les piéces de Ref. No. Q2-6,
Q2-66-33 et Q2-6-33-1.Sila plaque de nom est une plaque " PHCI[ “, commander les piéces possédant un
“H " 4 lafindunom de piéces. Si la plaque de nom est une plaque " PGLI[] “, commander les piéces possédant
un” G " 4lafin du nom de piéeces.
¥¥ Verificar el tipo de placa de nombre (Q2-6-10) en |a pagina 35 antes de ordenar las partes no. de ref. Q2-6,
Q2-6-33 y Q2-6-33-1. i la placa de nombre es del tipo “PHLCIC] “, ordenar las partes que tengan una” H “ al
final del nombre de parte. Si la placa de nombre es del tipo "PGLI[J “, ordenar las partes que tengan una” G ”
al final del nombre de parte.

-54-

117~

510-000



Gal. 7 — T EpGa—E3R (G -hEM A3 ) / GAUGE PARTS LIST (Thin-Medium-thick materials / 3ROW)
/ LEHRENLISTE / LISTE DES PIECES D' ECARTEMENT / LISTA DE PIEZAS DE CALIBRADORES

3t / BROW 117-510-940
ik $HR %) o P
Specification Need'e piate Feed dog Pl‘esser fOO‘t aSSy
Mark
si-rh [E 4 F B12 153147-001 146231-001 $36902-021
Thin-Medium- FIRE:
thick materials " '
=
k3
_2#‘1'5.'7J
B14 146233-001
NB14M
NB16M 113280-101
| ten 352~ -
B14 146050-001 $07649-001
AN ¢ e g
ani =
W I %
= ;“.?:—E—,—d"' E 7 - a
Bi4 147238-001
B16 $02742001
;/ '_:"'\5 :-_‘g-?—T_ P16
" . % T 2 HB.7
== . T
a5 3" |—_ B
B16 147239-001




Ga2. 7 — T ERm—E3E (hEWA3ME) / GAUGE PARTS LIST (Medium-thick materials / 3ROW)
/ LEHRENLISTE / LISTE DES PIECES D' ECARTEMENT / LISTA DE PIEZAS DE CALIBRADORES

3+t / 3ROW 117-510-940
et sk %) i 'JIT_' I
Specification Needle plate Feed dog *r Presser foot assy
Mark ] R g P H
HEMA B18 145971-001 18 (02|28 S07649-001 1.15 | 6.7 $36902-021
Medlumtthlck /”‘ 5 Z;%
materials f— N
&- — == e
's e
B18M 18 (02|28 S02742-001 16 | 6.7
[——?gi— | P1s
:—-1 | HET
f
B18 100266-001 1.8 1 |28 $36905-001
B18 146232-001 1.8 0.2 |21 146231-001 115 | 6 1132801-101
; TN 8
Ble .T 21
= i&!-ﬂu
AT
H18 141096-001 18| 1 |28 1.15 | 6.7 140957-101
e &« 1B
Yool & B ?;B 352
e O @
B20 $11222-001 2 (02|28 $07649-001 1.15 | 6.7
T %2 E:?_- riy;s
// 810 \ Ez.a r —I.] %
L’ {",‘E‘-:__ _IJ L
16 | 6.7

-56-




Ga3. ¥ — U EpR—EF (E4A34sE) / GAUGE PARTS LIST (Thick materials / 3ROW) / LEHRENLISTE
/ LISTE DES PIECES D' ECARTEMENT / LISTA DE PIEZAS DE CALIBRADORES

3#7# / 3ROW 117-510-940
% AR %) 8 Ay | FTH
Specification Needle plate Feed dog | Presser foot assy
Mark é R T o] H
B4 B22 100267-001 22| 1 |28 $02743-001 16 | 6.7 $36904-021
[ i e |
Thick materials SE | pae =Ty
Jl==—m) ERw
N | Tivess prasses oot
3.5~ m—h—d
B26 26| 1 |28 145157-101
35.-2—-!
B26 147245-001 26| 1 |28 $36905-001
26 111508-001 26| 1 |28 154742-001 1.6 | 6.8 113280-101
7w \d b =
feL o
e * || o Charmtenng 0
:"5""':“ |
C26N 147322-101 26| 1 |28 21 |67
C26M $29644-001 26| 1 |28
== = ;?-B
Vi Vi
f&THe
|
25—

P RUNROASERBHOLETIINMOE Y EEFATIES. KTEVEBREETFTRNEREZ0ImMmEMABE S ETT SV,
¥ If of feed dog measuring 11.9mm from the screw hole centerr to tooth center is be used, shift the feed bar crank and feed lifting crank

0.7mm to the left.

<% Falls ein Transporteur mit der Abmessung von 11.9mm von der Schraubenlochmitte bis zur Zahnmmitte verwendet wird, mul der
Tranporteurstangenarm und der Arm zum 0.7mm nach links verschoben werden.

¥t Si on utilise une griffe d'entrainement mesurant 11.9mm entre le centre de trou de vis et |e centre des dents, déplacer la manivelle de la
barre d'entrainement et la manivelle de levée d’entrainement de 0.7mm vers la gauche.

¢ Sise utiliza un alimentador que mide 11.9mm, desde el centro del orificio de tonillo y centro de diente, desviar la manivela de la barra del
alimentdor y la manivela del levantador de alaimentacion 0.7mm a la izquierda.

Y.




Gad. 7 — VEGE—EB IR (8-hEWHE) / GAUGE PARTS LIST (Thin-Medium-thick materials / 4ROW)
/ LEHRENLISTE / LISTE DES PIECES D' ECARTEMENT /LISTA DE PIEZAS DE CALIBRADORES

4#is5 /| AROW 117-510-940
L% $H4R - %) o e | Fra
Specification | needle plate Feed dog ~._)| |Presserfootassy
Mark 3 RIT p H
H-h R H E12N1 1.2 1 |24 09 | 6 $36902-021
Thin-Medium- N
thick materials ?fk W =
E14N1 141 |24 153037-201
(a3 -35.1 =
‘;,::::- 5|.¢k
E14N1 14 1 |21 $36905-001
E12 1.2 1 |24 $13684-001 1.6 | 6.7
2535_-‘ P1.B
‘F & | ner
'.. | |
J ===
| -t._'.I'J- 2.1 t‘-- :nn?
e I 16.2
AB14N1 S$02999-201 14 (02|21 $02748-001 09 | 6
f 0%
) ?rhﬁ
AB16N1 16 0.2 | 21 115| 6
AB16 156115-001 160228 16 | 6.7
= ":.-—_“‘h it

-58-



Ga5. 7 — VG —EBTR (8- EyAatsE) / GAUGE PARTS LIST (Thin-Medium-thick materials / 4ROW)
/ LEHRENLISTE / LISTE DES PIECES D’ ECARTEMENT / LISTA DE PIEZAS DE CALIBRADORES

4ict8 / AROW 117-S10-940
% §H1R WE:Lk 5 i 17 T 48
Specification Needle plate : Feed dog ~ Lj I Presser foot assy
Mark ¢ |R|T P H
BEEMH AB12N1 $38760-001 1202|241 $02748-001 0.9 | ¢ |S535777-001 or 538190-001
For “Difficult-to- ' 5 é%
sew materials” i
r3FE+ B AB1aM1 $35776-101 1410221
For "shin-gosen™ /T_,—:‘i: N\ 5 é%
Agasesih
gl.;—_fj?-—-’i'j J [
z'iJ Lﬁ'l l
E-hEYWHA AB18 156116-001 18|02 |28 $13684-001 16 | 6.7 $36902-021
Thin-Medium- T} 62
KRB T i
thick materials »f}l i
=
AB18M $31910-001 1802 |28 153037-201
i =
E16N1 16 1 |21 $03885-001 09 | &
ey
E16M1 1.6 1 |21 6

-59-




Gab. 7 — T ERR—E IR (FE-EHEE) / GAUGE PARTS LIST (Medium & Thick materials/ 4ROW)
/ LEHRENLISTE / LISTE DES PIECES D’ ECARTEMENT / LISTA DE PIEZAS DE CALIBRADORES

4145 / AROW 117-510-940
thA% $48 %) 1 AL | T
Specification | needle plate Feed dog ~ ]\J Presser foot assy
Mark P T P H
RE A E18N1 111859-301 18 2.1 $13684-001 16 |87 140957-101
Medium-thick e
materials HDE@H
E18M1 1.8 2.1
H18 $30103-001 18 3.2
E4 A H26 150792-001 2.6 3.2 150793-001 18 |68
Thick materials Tites ] | Rad
H286 S$25821-001 2.6 3.2 18 | 6.8

-60-




Wa . 885 ~NJL /Warning labels / Warnschilder / Etiquettes d'avertissement
/ Etiquetas de advertencia

-61-

Ref No. &ata/Name of parts | Size(mm) Code
AER
900-1 A\ BB BAEE T~V - fl | 40%64 $38350-001
& CAUTION .
900-2 A s Label, operation 40X64 | $38349-001
4R
D=7 L=16
901 Nl iy 08 $36924-001
1 —=
REIw—2
903 ‘ @ ﬁafk i 10X 30 $37058-001
PET %
904 P E el BB 75%125 | $37059-001
7—RT—
12 $37060-001
302 Mark, grounding @
A I .E L
ﬂ‘ e s
906 e L 7 S 72X 59 $38351-001
amsemm | TR Label, high temp.
L ATTENTION | & ATENCION
117-510-050




Wa . EEZ NI /Warning labels / Warnschilder / Etiquettes d‘avertissement
/ Etiquetas de advertencia

Ref No. &% ./Name of parts | Size(mm) Code
JuDANGER AGEFAHR i DANGER 4 PELIGRO L b l l h k
Tt e i apel, elec. snoc -
: el sl v~ ’ 5%11 2-001
907-1 /&\:": BE RN [men 4 lang. 35 8 S3835
907-2 Lokerslis MES AL - A 40 X 64 $38353-001

RBREG>TrS,
HN-RRTTIE.

-62-

117-510-050




%5| /INDEX/VERZEICHIS

/INDEX/INDICE

CODE REF.NO. |Page CODE REF.NO. |Page CODE REF.NO. | Page
J00T550071 [Q2 -6-2 36 J03008001 [Sp1 -2 50 502744001 |Gad-ABI6NT | 58
J00353001 |Q2 -6-34 38 J80625001 [W -1 48 502747001 |z -53-12 52
100494001 | Q2 -6-17 36 Q1 -100 34 502748001 |E -79 14

Q2 -6-18 36 180627001 | Q1 -1-2 34 T =23 42
100594001 |Q1 - 1-4-1 34 180628001 | Q1 -1-3 34 Gad-AB14N1 | 58
100595001 Q1 - 1-2-1 34 180629001 | Q1 -1-4 34 Ga5-AB14M1 | 59
J01411001 | Q2 -6-12 36 180701001 | Q1 -1-2-6 34 $02763302 |z -53 52
101892001 | Q2 -6-27 38 180703001 | Q1 -1-4-6 34 $02777001 |z -53-2 52
102685001 | Q1 -1-2-3 34 180704001 |W - 1-11 48 502778002 |Z -53-6 52
102692001 | Q1 -1-4-3 34 180705001 |W - 1-16 48 $02780001 |z -53-7 52
102723001 | Q2 -6-11 38 180706001 |W -1-17 48 502786002 [Z -53-11 52
102724001 |Q2 -6-11 38 180707001 | Q2 -6 36 502811001 [C  -12 4
102725001 | Q2 -6-32 38 180708001 |Q2 -6 36 Sp2 - C-12 53
102726001 | Q2 -6-30 38 180709001 | Q2 -6 36 $02999201 | Ga4-AB14N1 | 58
102729001 |Q2 - 6-31 38 180710001 | Q2 -6 36 $03000201 |Ga4-AB16N1 | 58
102730001 | Q2 -6-3 36 J80711001 | Q2 -6-33 38 $03245001 |H -17 18
102731001 | Q2 -6-4 36 J80712001 | Q2 -6-33-2 38 H -17 18
102732001 | Q2 -6-1 36 J80713001 | Q2 -6-35 38 H -17 18
102733001 | Q2 -6-19 36 J80714001 | Q2 -6-36 38 $03254001 |K - 19-1 26
102742001 | Q2 -6-33-1 38 180715001 | Q2 -6-36 38 503677001 |P  -30 32
102775001 |Q2 -6-32 38 180716001 | Q2 -6 36 U -1-6-10 44
102790001 |W -1-5 48 J80717001 | Q2 -6 36 503816001 | Q2 -54 38
102791001 |W -1-6 48 180718001 | Q2 -6-33 38 503882201 |[C  -22 4
102792001 |W -1-7 48 J80719001 | Q2 -6 36 Gad-E12N1 58
102793001 |W -1-8 48 180720001 | Q2 -6 36 503883201 | Ga4-E14N1 58
J02794001 |W -1-9 48 180721001 | Q2 -6 36 503884301 | Ga5- E16N1 59
102795001 |W - 1-10 48 00337001 |L -1 28 503885001 |E -79 14
102802001 |W - 1-21 48 $01005000 |[Z -53-2-4 52 Gad- E12N1 58
102804001 |W - 1-1 48 $01107101 | Gad-E12 58 Ga5- E16N1 59
102806001 |W -1-4 48 $01328001 |E  -30 12 Gab- E16N1 60
102807001 | Q1 -1-2-2 34 $02499009 |A -5 2 504632001 [K -19-7 26
Q1 -1-4-2 34 502546202 |D - 14 8 $06055009 |[Z - 105-6 52
102815001 |W - 1-20 48 $02600000 |G -2 16
102825001 |Q2 -6-29 38 $02602001 |H - 14 18 506106001 |Sp2 - H-16 53
102826001 | Q2 - 6-20 36 H -14 18 $07027001 |R  -1-6 40
J02837001 |X -10 50 Sp2 - H-14 53 V -1-86 46
Sp1 - 10 50 507649001 |Ga1-B14 55
102839001 |X -1 50 502603101 |Sp2 - H-16 53 Ga2-B18 56
Sp1 -1 50 502614109 |K - 12 26 Ga2- B20 56
102841001 |X -3 50 $02617001 |K - 16 26 $07656002 |E -37 12
Sp1 -3 50 $02620001 |K - 19-4 26 507876001 |J -36-3 22
02842001 |X - 11 50 K -19-4 26 J  -54-6 24
Sp1 - 11 50 502637001 L -4 28 $07959001 |G -3 16
102843001 |X -9 50 502643001 |[L -6 28 508903000 |J - 69 24
Sp1-9 50 502645001 L - 10 28 509621101 |A - 11 2
102844001 |X -6 50 502646001 L - 10 28 $10174000 |M -18 30
Sp1-6 50 502647001 [L - 26 28 $11222001 | Ga2-B20 56
102858001 | Q2 -6-22 36 502648001 |L -27 28 $12441001 [K -19-8 26
102953001 |Q2 -60 38 502657101 |J - 40 22 $12915001 |E  -46 14
103000001 |X -4 50 502678001 |P - 21 32 513385001 |D -8 8
Sp1-4 50 U -1-6-6 44 $13399001 [D -8 10
103001001 |X -5 50 502681001 |P  -27 32 $13561101 [D -5 8
Sp1 -5 50 u -19 44 Sp2 - D-5 53
J03002001 |X -8 50 502701101 |J  -12 22 $13655001 [D - 14 10
Sp1 -8 50 502702101 |J -12 22 $13656001 [D - 15 10
103003001 |X -7 50 ) =52 22 513684001 | Ga4-E12 58
Sp1-7 50 502742001 |E  -79 14 Ga4-AB16 58
103004001 |X -12 50 Gal-B16 55 Ga5-AB18 59
Sp1 - 12 50 Ga2-B20 56 Ga6-AB18 60
J03005001 |X -13 50 Ga2-B18M 56 $14811001 [C  -12 4
Sp1 - 13 50 502743001 |[E  -79 14 Sp2 - C-12 53
J03006001 | Q2 - 6-33-1 38 Ga3-B22 57 $14814001 |[C - 21 4
J03008001 |X -2 50 502743001 | Ga3- C26N 57 $14815001 |C - 12 4

-63-




CODE REF.NO Page CODE REF.NO. Page CODE REF.NO. Page
514815001 | Sp2-C-12 53 525316001 |E -45 14 $25449101 |P -5 32
516625000 |F  -1-3 16 525318001 |E -45 14 u -1-14 44

vV -1-13 46 525320001 |E -43-2 12 $25451001 |P -16 32
$16625050 |F - 1-1-1 16 $25321001 |E -47 14 u -1-6-1 44
vV o -1-1-1-1 46 525322101 |E -43-9 12 $25452001 [P -17 32
S$16626151 | F -1-1-2 16 $25324101 |E -67 14 u -1-6-2 44
Voo-1-1-1-2 46 $25330001 |E -77-1 14 525454001 |P -19 32
$16630001 |F -1-5 16 525332001 |E -82 14 u -1-6-4 44
vV -1-15 46 $25335001 |E -81-1 14 $25455001 |P -22 32
$17774001 |z -3 52 $25337001 |E -81-1 14 u -1-6-7 44
520356001 |E -11 12 $25339001 |E -81-2 14 525456001 |P -26 32
21083001 §J -37 22 525341001 |J -64-3 24 P -33 32
521514101 J{E - 1-1 12 $25342001 |J -64-4 24 u -1-8 a4
$23651001 |C  -1-1-1 a 525343001 |J -64-5 24 u -1-10 44
c ~20-1 ) $25344001 |J -64-7 24 $25457001 |R -1 40
c -26-1 6 §25345001 |J -64-8 24 vV -1-8 46
c -27-1 6 $25346001 |B -10 2 $25458001 |[R -1-2 40
c -28-1 6 $25347001 |B  -12-3 2 vV -1-8-2 46
E -10 12 R -1-4 40 $25469000 [E -17 12
E -55 14 vV -1-84 46 $25470000 {z -29 52
E -56 14 525348001 |B  -12-6 2 $25470002 |z -30 52
H -4-1 18 §25349121 |E -77-3 14 525472001 | K -8 26
H -5-1 18 $25353000 | F -1-2-1 16 525473001 |K -7 26
L -33 28 v o -1-1-241 46 525475001 |J -64-10 24
M -9 30 $25354101 |F -1-7 16 $25476001 |C -4-6 4
$23845001 |H -16 18 v o -1-1-7 46 $25477001 |D -22 8
523846001 |H -16 18 525355001 |F -1-9 16 525478001 | M - 21 30
523847001 |H -17 18 v o -1-1-9 46 $25480101 |{D -19 8
523848001 |H -18 18 §25356001 | F -1-1 16 525780001 | H -17 20
525235001 |C  -1-2 4 v -1-1-10 46 T -1-6 42
$25236001 |C  -1-3 4 §25357101 |F -2 16 525782001 |J  -64-1 24
c 10 4 vV o -12 46 525783001 |B -12-7 2
E -45-1 14 $25363001 |H -4 18 $25784001 |E -9 12
E -81-1-1 14 $25365001 |H -5 18 $25787101 |E -8-3 12
525240001 | K -6 26 §25375001 |J -14 22 $25788001 |1 -36-6 22
$25260001 JC -15 4 $25380101 | -29 22 J  -57 24
525261001 |C -4-6 4 525381001 {J -31 22 525789000 |M -5 30
C -4-6 4 525383100 |{J -36-2 22 525790001 | M -1 30
$25264000 | C -20-2 4 $25388000 |J -39-1 22 525821001 | Ga6-H26 60
$25266001 |C -25 6 525394001 |H -1-1 18 525822001 | Ga5-H18 59
$25267001 |C -26 6 $25400100 |J -67 24 Gab6- H26 60
$25269101 |C  -27 6 525401100 | -68 24 527955152 |E -43 12
$25274001 |C -28 6 525402000 {J -70 24 $27957201 |E -77 14
$25277000 |C -29 6 525409001 |M -2 30 527958001 |E -81 14
$25279001 |P -20 32 $25410000 |M -3 30 $27959001 |E -81 14
u -1-6-5 44 525411001 |M -6 30 527960101 JH -1 18
525281001 |B - 11 2 525413101 |M -10 30 527961001 |J -39 22
F -3 16 $25417001 |M - 11 30 527963001 |L -9 28
vV o -13 46 §25418101 |M -12 30 527964001 |[L -30 28
$25281051 | D -23-2 8 $25419001 |M -13 30 529644001 | Ga3- C26M 57
525289001 |D -36 10 $25420001 |M -15 30 $29645001 | Ga2-B18M 56
525291051 | D -23-3 8 $25422000 jC -1-4 2 529646001 | Gal- NB16M 55
$25292001 |D -39 10 $25424001 JL -9-1 28 529647101 | Gab- E18M1 60
S25301001 [E -18 12 525425001 |L -13 28 529648101 | Ga5- E16M1 59
525305001 |E -27 12 525426001 |L -9-2 28 529649001 | Gal-NB14M 55
$25306001 |E -28 12 $25427001 |L -9-3 28 530103001 | Ga5- H18 59
$25307001 |E -29 12 $25428052 |L -9-5 28 S30319001 |F -7 16
F-1-11 16 $25430001 L  -30-1 28 v -1-7 46
vV o -1-1-11 46 525432001 |L -30-2 28 530320100 |[E -77-6 14
525308101 {E -8-2 12 $25434000 jL -36 28 $31006001 |D -25 8
§25309252 |E -35 12 §25437000 L -9-6 28 531012001 |{D -3 8
525313001 |E -40 12 525438001 |L -41-3 28 Sp2 - D-3 53
525314001 JE  -43-1 12 525439101 jJL  -41-4 28 531013001 | D -31 10

-64-




CODE REF.NO. Page CODE REF.NO Page CODE REF.NO. Page

31015001 [E -1 12 S$35784901 |H -16 8 | 538668001 | T -1-1-7 42
531018001 |E -1 12 T -27 42 538671000 |H -19-7-1 20
$31031001 | K ~-19 26 535785001 |H -1 18 T -11-7-1 42
$31032001 |K -19-9 26 535786001 |H -1-1 18 $38672001 |H -19-8 20
$31034001 | K -19 26 T -2-8 42 T -1-1-8 42
531885001 |B -12-5 2 $35788001 |K -19 26 $38673000 {H -19-10 20
$31898201 |E -42 12 T -29 42 T -1-1-10 42
$31899101 |E -42-1 12 S36745001 | T -3-1 42 $38674001 |H -19-12 20
$31900001 |E -57 14 $36746001 | T -3-2 42 T -1-1-12 42
$31902001 |D -1 8 S36900000 | D -7E-1 8 538675001 |H -19-14 20
S31903001 |D -35 10 D -7E-1 8 T -1-1-14 42
$31910001 | Ga5-AB18M 59 D -7E-1 8 $38676000 |H -19-16 20
S31938001 |R -1-11 40 536902001 |D -7E 8 T -1-1-16 42
v o -1-8-11 46 Gal-B12 55 S38677050 |H -21 20

$31939001 |R -1-11-1 40 Ga2-B18 56 T -1-3 42
vV -1-8-11-1 | 46 Gad-E12N1 58 538687000 L -56 28

531952001 |D -28 10 Ga5-AB18 59 538689001 |H -19-12-1 20
$32360252 |E -42-2 12 Sp2 - D-7 53 T -1-1-12-1 | 42
$32902101 |S -1-1 40 $36903001 |D -7E 8 538690000 | H -19-12-2 20
$32903000 |S -1-2 40 Gab-H18 60 T -1-1-12-2 | 42
$32904000 |5 -1-3 40 Gab-H26 60 $38691001 |A -13 2
S32905000 |S -1-4 40 Sp2 - D-7 53 S38692001 A -13-1 2
$32918000 |E -43-5 12 $36904001 | Ga3-B22 57 538693000 |A -13-2 2
$32919000 |E -43-6 12 $36905001 | Gal-NB14M 55 $38694051 A ~-14 2
$32955101 \E -72 14 Ga2-B18 56 $38695051 |{E -53 14
$32956000 |J -39-2 22 Ga3-B26 57 538696001 {J -24 22
$32959000 |J -48 22 Ga4- E14N1 58 $38705001 |C -1 4
$32960100 |J -71 24 Ga5-E16N1 59 $38712001 |C -20-3 4
$33609001 |P -10 32 536924001 | Wa - 901 61 S38713000 |C -20-4 4
u -1-2 44 $37037001 |2 -53-7-4 52 538714000 |A -2 2

$33610001 |P -14 32 $37038001 |Z -53-7-5 52 $38715001 |D -10 8
u -1-19 44 $37059001 |Wa 61 538716051 |D -10-2 8

S33626001 |F -1-2 16 $37060001 |Wa 61 $38717051 |D -23 8
vVoo-1-1-2 46 S37061009 |C -18 4 $38718051 |D - 23-1 8

S34352009 |E -64 14 Sp2 -C-18 53 $38719001 |E -25 12
534362001 |E -63 14 $37061309 |Z -8 52 $38720001 |J -36 22
534448001 | Q1 -2 34 538187001 | Gal-B14 55 $38721000 |J -36-1 22
$34756001 |B -12-2 2 538189001 | Ga4- AB16N1 58 538723050 |J  -54-1 24
534832001 |H -17 20 Gab- E18M1 60 $38725100 |J  -54-7 24
$34868001 |B -12 2 538190001 |D -7E 8 538726000 |1 -54-8 24
$35654000 |J -394 22 Ga5- AB14M1 | 59 538727101 |J -54 24
S35729001 L -41-8 28 Sp2 - D-7 53 538728000 |J -54-3 24
$35775009 |C -18 4 538265000 | -17 22 538729000 |1 -54-2 24
Sp2 -C-18 53 538349001 | Wa 61 $38730000 |1 -54-4 24
$35775309 |Z -8 52 $38350001 | Wa 61 S38731101 |J -59 24
$35775310 | T -2-1 42 538351001 | Wa 61 538732001 | K - 11 26
$35776101 | T -2-2 42 538352001 | Q2 -6-9 36 $38734000 |J -1 22
Ga5-AB14M1 | 59 Wa 62 538735001 |J -33 22

§35777001 |D -7 8 $38353001 | Q2 -6-9 36 538736001 |M -24 30
T -24 42 Q2 -69 36 538739000 |N -1 30
Ga5-AB14M1 | 59 Wa 62 538742001 | Q1 - 11 34
Sp2 - D-7 53 538648001 |Z -53-2-2 52 538743000 | Q1 -11-1 34
$35779001 |D -3 8 538661001 |H -19 20 $38744001 | Q1 -11-2 34
T -25 42 T =11 42 $38745001 | Q1 -11-3 34

Sp2 - D-3 53 538662001 |H -19-1 20 S38747001 |S -1 40

$35780001 | D -3-1 8 T -1141 42 S38748000 |S -1-5 40
T -2-5-1 42 $38663000 |H -19-2 20 538750000 |J -36-5 22

$35781001 |D -3-2 8 T =1=1-2 42 $38751001 jC -4 4
T -2-5-2 42 $38665000 |H -19-3 20 $38755001 |C -4 4

$35782001 |D -3-3 8 T -1-1-3 42 S38757001 |C -4 4
T -2-53 42 $38667001 |H -19-5 20 $38759001 |C -4-5 4

$35783001 |D -3-4 8 T -1-1-5 42 S38760001 |C -22 4
T -2-5-4 42 $38668001 | H -19-7 20 Ga5- AB12N1 59

65




CODE REF.NO. |Page CODE REF.NO. |Page CODE REF.NO.  |Page
538760001 |5p2 - C-22 53 012400636 [M -4 30 028050246 [Z -53-7-2 52
$38761001 {D -10-4 8 M -25 30 028080242 |F -5 16
$38762001 |E -8 12 N -5 30 Vo -15 46
538763051 |E  -8-1 12 Q1 -3 34 028080246 | Q2 -53 38
$38764001 [H -2 18 014060832 |W - 1-20-1 48 034422503 |[R -2 40
$38767001 |J -3 22 014300335 |H - 19-7-2 20 V o -19 46
538769000 |J -8 22 T =t4-72 | 42 037301016 | Q2 -6-33-3 38
$38770101 |E  -65 14 014400522 |W - 1-16-1 48 040320815 | Q1 -1-5 34
$38771101 |J -64 24 014771022 |L -3 28 040321215 [ Q1 - 1-6 34
$38772100 |J -64 24 017060816 |B - 12-4 2 047200642 |M -23 30
$38774000 |J -65 24 R ~1:8 40 048030342 [P -24 32
$38775051 L -25 28 vV -1-8-5 46 U -1-6-8 44
$38776001 |L -41 28 017081606 |B - 12-8 2 048040342 |D - 17 8
$38777000 |L  -41-1 28 017081616 [R -1-3 40 E -44 14
$38778051 |L - 41-2 28 Vo -1-83 46 P -18 32
$38779001 |L -58 28 018082522 |[F -6 16 Uu -1-6-3 44
$38800001 |F -1 16 Vo -1-6 46 048050142 |F - 1-6 16
Vo1 46 018400836 |P -25 32 v 198 46
538801051 |F - 1-1 16 U «12 44 048060342 |D  -40 10
I 46 018501631 [A -20 2 L -40 28
$38803050 |F - 1-1-4 16 018501636 |E - 13 12 M -8 30
vV o -1-1-1-4 | 46 021060306 |J -64-6 24 048070342 [C  -4-9 4
$38804050 |F - 1-1-5 16 [ <]} 28 048080342 [E - 12 12
Vo -1-1-1-5 | 46 021080206 | Q2 -51 38 E -21 12
$38805101 |G -1 16 021300206 |L -41-9 28 048150142 |[E  -70 14
$38808051 |K - 14 26 021350106 |[C -4-4 4 060300606 |S - 1-6 40
$40688001 [C  -20 4 021400164 |R - 1-10 40 060350616 [K - 17 26
$41205001 |P -4 32 vV -1-810 46 060400516 [P - 15 32
i =443 44 021400216 |L -30-3 28 P -28 32
$41206001 |P -3 32 021400306 |L -9-4 28 U =110 44
U - =440 44 021500106 |z - 53-4-2 52 U -1-6-12 44
$41207000 |P - 31 32 2 -53-7-3 52 060400616 |N -4 30
A E 44 025040173 |W -1-15 48 062020806 [Q1 - 11-4 34
$41209051 |P -1 32 Q2 -6-8 36 062061416 |[F  -1-4 16
TR R E 44 025040232 |C - 20-7 4 Vo o-1-1-4 46
$41466001 |E  -71 14 025040233 |R  -1-8 40 062061616 |J  -64-9 24
$41493001 |A -24 2 vV -1-8-8 46 062300616 |E -81-3 14
$42057000 |L  -41-5 28 025040236 |H -19-12-4 | 20 H -19-4 20
$42059000 [J -19 22 T =1-1.124 | 42 P -6 32
$42186001 |E  -50 14 025050132 |A -22 2 P -8 32
542188000 |A -13-3 2 025080132 |F -4 16 P -9 32
$42670001 [J -38 22 M -7 30 T 114 42
$42671001 [E -39 12 Vo o-1-4 46 U -1-1-5 44
004301016 |L -14 28 025080336 | Q2 -52 38 U =143 44
012400436 |C  -4-7 4 025100132 |E -20 12 U w18 44
E -43-4 12 025350132 [D -30 8 062350416 |H -19-9 20
E -43-8 12 D -30 8 H -19-17 20
H -19-6 20 D -30 8 H -22 20
H -19-13 20 026040236 |E -31 12 T -1-1-9 42
T -1-1-6 42 L -7 28 T =147 42
T -1-1-13 42 M -17 30 T =14 42
012400636 |C - 1-5 4 P -13 32 062350616 |E -48 14
D ~13 8 U -1-5 44 J -53 22
E -85 12 Q1 -11-8 34 062351216 |D -26 8
E -38 12 026040273 L -59 28 H -19-11 20
E -41 12 028040242 |[C  -20-6 4 T =1-1-#1 42
E -423 12 028040243 |[R -1-9 40 062400616 |A -12 2
E -43-1-1 12 vV -1-89 46 H -19-15 20
E -68 14 028040245 |W -1-14 48 ) -4 22
E -83 14 Q2 -6-7 36 J =15 22
H -3 18 028040246 |H -19-12-5 | 20 J =81 22
K -3 26 T 14125 | 42 K -13 26
L - =20 28 028050242 |A - 21 2 L -8 28

-66-




CODE REF.NO. Page CODE REF.NO. Page CODE REF.NO. Page
062400616 [ M - 22 30 100401001 | M - 24-2 30 120990001 |E -77-5 14
P -12 32 100402004 | K -19-3 26 122771002 |C -24-2 6
S -2 40 100573001 | K -18 26 126863001 |Z -53-10 52
T -1-1-15 42 K -18 26 140004001 |C -4-1 4
u -14 4 100887001 |2 -105-3 52 140407001 |D -6 8
Q1 -11-6 34 101706001 JE -71-1 14 140518001 |J  -36-7 22
Q1 -12 34 102630001 JC - 11 4 140553102 |C -19 4
062400663 |L -60 28 102707001 |D -27 8 140647101 |P -7 32
062400816 |A -4 2 102843004 |L -5 28 u -1-1-6 44
A -6 2 104449009 |A -8 2 Q1 -11-5 34
E -23 12 ] -2 22 140957101 | Gal-B14 55
H -19-12-3 20 J  -46 22 Ga2-H18 56
L -41-10 28 104450109 |A -7 2 Gad- AB14N1 58
M -14 30 E -52 14 Ga6- E18N1 60
M -16 30 J  -364 22 141096001 | Ga2-H18 56
T -1-1-12-3 | 42 104525001 |K -19-7 26 141189101 |J -39-3 22
062401006 |[R -1-7 40 104619002 |B  -12-1 2 141208001 |D -4 8
v -1-87 46 107415011 |C -18 < 141728001 |D -5 8
062401016 §J -16 22 Sp2 -C-18 53 Sp2 - D-5 53
K. =18 26 107415022 |C -18 4 142026003 |R - 1-1 40
P -11 32 Sp2 -C-18 53 vV -1-81 46
u -1-3 44 107415411 |2 -8 52 142274009 |J -18 22
Q1 -11-7 34 107415422 |2 -8 52 142374000 |E -16 12
062401063 |W -1-13 48 107780001 |Z -105-7 52 142443001 | T -3-3 42
Q2 -6-6 36 108265009 |M -24-3 30 Z -105-1 52
062401216 |E -24 12 108549001 {E -1-2 12 142721001 |Z -105-5 52
H =15 18 109714000 |Z - 31 52 142746002 |[E -1-3 12
J  -66 24 109763002 jC -4-3 4 143196001 |E -77-7 14
062403512 |C -20-5 4 D -16 8 143882001 |Z -27 52
062500816 |G -4 16 110161004 |N -2 30 143910009 |Z -28 52
H -20 20 110367001 J|C -4-8 4 144222001 |Z -52 52
T -1-2 42 c -8 4 144875001 |J -27 22
062501016 L -49 28 L -39 28 144876001 |J -28 22
062501406 |Z -53-4-1 52 110735002 |P -23 32 145157101 | D -7 8
062501416 |E -36 12 u -1-69 44 Ga3-B26 57
E -49 14 111241001 | Ga3-B26 57 Sp2 -D-7 53
F -1-8 16 111508001 | Ga3-C26 57 145446001 |K -19-5 26
L -12 28 111859301 |C -22 4 M -24-1 30
v -1-1-8 46 Gab- E18N1 60 145465001 |C -4-2 4
062680712 |[K -9 26 Sp2 - C-22 53 145468001 |C -14 4
062681212 |[E -78 14 Sp2 -C-22 53 145472001 |D -2 8
076202801 |W -1-2 48 111860101 JE -79 14 145474101 |D -12 8
081001670 |J -7 22 Ga5- E16M1 59 145475101 |D -15 8
081004070 {J -10 22 Gab- E16M1 60 145478101 |D -10-3 8
081004870 |1 -32 22 111863001 |J - 11 22 D -24 8
081007070 §|J -36-8 22 113280101 | Gal- NB16M 55 145502001 |[E -2 12
081010070 {E -54 14 Ga2-B18 56 145522101 |K -10 26
081018870 {J -54-5 24 Ga3-C26 57 145580001 {D -10-1 8
081025870 |J -25 22 Gad-E12 58 145624000 |J -49 22
100032004 |C -23 6 Ga5-E16M1 59 145737001 |J -9 22
100080003 |E -80 14 114294001 JK -19-10 26 145751001 |H -1-2 18
100265031 |C -18 4 114483002 |2 -50 52 145971001 jC -22 4
Sp2 -C-18 53 114561001 |C -24-1 6 Ga2-B18 56
100265042 |C -18 4 115188001 | K -19-7 26 Sp2 - C-22 53
Sp2 -C-18 53 . T -2-97 42 146046000 |[R -1-11-2 40
100265431 |Z -8 52 116922001 |K -19-2 26 v -1-8-11-2 | 46
100265442 |2 -8 52 117132001 |H -18 18 146049001 {Z -105-4 52
100266001 | Ga2-B18 56 £ =14 52 146050001 | Ga1-B14 55
100267001 | Ga3-B22 57 Sp2 - H-18 53 146194000 |[R  -1-11-3 40
100328001 {E -3 12 117242001 |C  -13 4 vV -1-8-11-3 | 46
100399001 | K -19-4 26 117442001 | Ga2-H18 56 146231001 | Gal1-B12 55
T -2-94 42 118735001 |E -51 14 Ga2-B18 56
100400000 K -5 26 118837001 |Z -105-2 52 146232001 |Ga2-B18 56

£7=




CODE REF.NO. | Page CODE REF.NO. | Page CODE REF.NO. |Page
46233001 |Gal-B14 55 154567000 [L -2 28
146288001 |P  -29 32 154581001 |L -28 28

U -1-6-11 44 154593201 |L -34 28
146290001 |H -18 18 154594000 |L -35 28
H -18 18 154595001 |L -37 28

Z =10 52 154596000 |L -38 28

zZ -10 52 154607101 |N -3 30

Sp2 - H-18 53 154702101 |Z  -51 52
146293001 |J  -64-2 24 154730051 |F - 1-1-3 16
147238001 | Ga1-B14 55 vV =14-13 | 46
147239001 | Ga1-B16 55 154742-00 | Ga3-C26 57
147245001 |C  -22 4 155559001 |L -41-6 28
Ga3-B26 57 156112003 |Z - 53-1 52

Sp2 - C-22 53 156115001 | Ga4- AB16 58
147322101 | Ga3- C26N 57 156116001 | Ga5-AB18 59
147326001 |C - 14 4 156244000 |E  -77-2 14
147504201 |E  -22 12 156956001 |E  -43-3 12
147514001 |D -5 8 156958001 |E  -43-7 12
T -2-6 42 157170001 |J  -51 22

Sp2 - D-5 53 158722001 |E  -77-4 14

147531101 | Ga4- AB16 58 159324001 |H - 14 18
Gab-E18M1 | 60 Sp2 - H-14 53

147557101 |K -4 26 159805001 |K -19-6 26
148537101 |L - 11 28 159859201 | Ga4- E14N1 58
180018101 |C -24 6

148846001 | Sp2 - H-16 53 183378001 |K -1 26
148901001 |K - 18 26 183814001 |z - 105 52
149097000 |P -32 32 183891001 |U -1-6 44

U -1-6-13 44 183910001 |T -2 42
149799000 |R - 1-12 40 183922001 |T -3 42
vV -1-8-12 46 183945001 |Z -34 52
150106003 |Z - 53-4 52 183955001 | T -1 42
150172003 |z -53-3 52 183956001 U -1 44
150174000 |Z -53-2-3 52 183957001 |U - 1-1 a4
Z -53-5 52 183959001 |V -1 46
150179002 |Z  -53-7-1 52 183960001 |V -1 46
150180001 |Z -53-8 52 200190001 |V - 1-10 46
150182000 |Z -53-9 52 Q2 -55 38
150206002 |Z - 53-2-1 52 203684001 |W -1-3 48
150384101 |D -29 8 203878003 |Q2 -6-13 36
D -29 8 211528001 | Q1 - 101 34
D -29 8 215081001 | Q2 - 6-5 36
150789101 |D -7 8 224485000 |E - 69 14
Gab-H18 60 228295001 |Q2 -6-15 36
Ga6- H26 60 Q2 -6-21 36
Sp2 - D-7 53 Q2 -6-26 38
150792001 |C  -22 4 229017001 |W -1-12 48
Ga6- H26 60 W -1-18 48
Sp2 - C-22 53 Q2 -6-16 36
150793001 |E -79 14 Q2 -6-23 36
Ga6- H26 60 Q2 -6-24 36
151308102 |E -8-4 12 Q2 -6-25 36
151594001 |C - 21 4 Q2 -6-28 38
153037201 [D -7 8 234618001 | Q2 -50 38
Gal-B14 55 340400001 |H -23 20
Ga2-B18M 56 L -63 28
Ga4- E14N1 58 T -1-5 42
Ga5-AB18M | 59 414959001 | Q2 -6-14 36
Sp2 - D-7 53

153132000 |E  -26 12
153147001 | Ga1-B12 55
153190001 | Ga1-B16 55
154514001 | Q1 - 11-9 34

-68-




N=ITw¥
PARTS BOOK
TEILEKATALOG
LIVRE DES PIECES
LIBRO DE REFERENCIA DE PIEZAS

791G EA
BROTHER INDUSTRIES, LTD.
T467 REEMmEKAR1T B1HE15 TEL(052)824-2392

Printed in Japan / Gedruckt in Japan / Imprime au Japon / Impreso en Japon

117-S10
$95810-001
1996.09 H(®



